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TEST REPORT CERTIFICATION

Applicant’s Name................. . DZS Inc.

AdAress .....cceeeveeeeiiieeiieeeenn, : 5700 Tennyson Parkway Suite 400 Plano Texas United States
Manufacturer's Name .......... : TDG Technology Co., Ltd

AdAress ......ccoeeeeeeiiiiiiiieeeen... : No.1 Yatai Road, Jiaxing City, Zhejiang Province, P.R.C.

Product Description

Product Name.......cccoeevveninn. . Wi-Fi 6 MESH AP

Brand Name ........cccovevvennann. :

Model Name .........cccveevvenn. 1 1764WC

Series Model.......cceviveeieeeeenn. . N/A

Test Standards...................... . FCC Part 15.407
905462 D02 UNII DFS Compliance Procedures New Rules v02

Test Procedure 905462 D03 UNII Clients Without Radar Detection New Rules
v01r02

This device described above has been tested by STS, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable only
to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this
document only be altered or revised by STS, personal only, and shall be noted in the revision of
the document.

Dateof Test..........cccoovviiieiiiiiiieiiee, :

Date of receipt of test item ..................... . 17 Dec. 2021

Date (s) of performance of tests............. ;17 Dec. 2021 ~ 21 Mar. 2022
Date of ISSU€.......cooceiiiiiiiiiiieeeeee ;21 Mar. 2022

Test Result..........ooviiiiiiiiieeee . Pass

Testing Engineer

(Chris Chen)
Technical Manager
(Sean she)
Authorized Signatory :
(Bovey Yang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards: KDB 905462 D02 UNII DFS Compliance
Procedures New Rules v02 and 905462 D03 UNII Clients Without Radar Detection New Rules

v01r02
Part 15.407
Requirement Operational Mode RESULTS
Master
Non-Occupancy Period Yes Pass
DFS Detection Threshold Yes Pass
Channel Availability Check Time Yes Pass
Channel Closing Transmission Time Yes Pass
Channel Move Time Yes Pass
U-NII Detection Bandwidth Yes Pass

1.1 TEST FACTORY

SHENZHEN STS TEST SERVICES CO., LTD
Add. : A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ,
Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

FCC test Firm Registration Number: 625569
IC test Firm Registration Number: 12108A
A2LA Certificate No.: 4338.01

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 DFS Threshold (conducted) +0.87dB
2 Temperature 11.024°C
3 Humidity +4.575%
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name Wi-Fi 6 MESH AP
Brand Name

Model Name 1764WC

Series Model N/A

Model Difference N/A

The EUT is Wi-Fi 6 MESH AP

802.11a/ n(HT20)/ac(VHT20))/ax(HE20):
5.260GHz-5.320GHz

802.11 n(HT40)/ac(VHT40))/ax(HE40):
5.270GHz-5.310GHz
802.11ac(VHT80))/ax(HE80): 5.290GHz
Operation 802.11a/ n(HT20)/ac(VHT20))/ax(HE20):
Frequency: 5.500GHz-5.700GHz

802.11 n(HT40)/ac(VHT40))/ax(HE40):
5.510GHz-5.670GHz
802.11ac(VHT80))/ax(HE80):
5.530GHz-5.610GHz

802.11ax (160MHz):5250~5570MHz
802.11a(OFDM):BPSK,QPSK,16-QAM,64-QAM
Product Description 802.11n(OFDM):BPSK,QPSK,16-QAM,64-QAM
802.11ac(OFDM):

Modulation Type:|BPSK,QPSK,16-QAM,64-QAM,256-QAM
802.11ax(OFDM, OFDMA):
BPSK,QPSK,16-QAM,64-QAM,256-QAM,
1024QAM

Nigger Of Please see Note 2.
Channel

Antenna Antenna A gain : 5.8dBi
Gain(Peak) Antenna B gain : 5.8dBi

MIMO technology Directional gain=8.81dBi
Based on the application, features, or specification exhibited in
User’s Manual, the EUT is considered as an ITE/Computing Device.
More details of EUT technical specification, please refer to the User’s

Manual.
Channel List Refer to below
Sub-class HO1

Model: RD1201500-C55-153MG
Adapter Input: 100-240V AC, 50/60Hz,0.6A

Output: DC 12V 1.5A

Hardware version
V1.0.0
number

Software version
LAZV1.0.0R00

number
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User Manual, the antenna information refer the manufacturer provide report, applicable only to

the tested sample identified in the report.

2
Channel List for 802.11a/n/ac/ax (20MHz)
Frequency Frequency | Cha | Frequency Frequency
Channel (MHz) Channel (MHz) nnel (MHz) Channel (MHz)
52 5260 56 5280 60 5300 64 5320
100 5500 104 5520 108 5540 112 5560
116 5580 120 5600 124 5620 128 5640
132 5660 136 5680 140 5700 - --
Channel List for 802.11n/ac/ax (40 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) B (MHz) Channel (MHz)
54 5270 62 5310 102 5510 110 5550
134 5670 -- -- -- -- - --
Channel List for 802.11ac/ax (80 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) nel (MHz) Channel (MHz)
58 5290 106 5530 122 5610 - --
Channel List for 802.11ax (10 MHz)
Frequency Frequency | Chan | Frequency Frequency
Channel (MHz) Channel (MHz) nel (MHz) Channel (MHz)
50 5250 114 5570 - - - -
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3.EQUIPMENT UNDER TEST (EUT) DETAILS

The manufacturer declared values for the EUT operational characteristics that affect DFS
are as follows

Operating Modes (5250 — 5350 MHz, 5470 — 5725 MHz)

X] Master Device

[] Client Device (no In Service Monitoring, no Ad-Hoc mode)

[ ] Client Device with In-Service Monitoring

Antenna Gains / EIRP (5250 — 5350 MHz, 5470 — 5725 MHz)

5250 — 5350 MHz 5470 — 5725 MHz

Lowest Antenna ANTA: 5.8dB[ ANTA: 5.8dB[ ANTA: 5.8dB[ ANTA: 5.8dB!

Gain (dBi) ANTB : 5.8dB|_ ANT B : 5.8dB|_ ANTB : 5.8dB|' ANT B : 5.8dB|'

MIMO : 8.81dBi MIMO : 8.81dBi MIMO : 8.81dBi | MIMO : 8.81dBi

Highest Antenna ANTA: 5.8dBi_ ANTA: 5.8dBi_ ANTA: 5.8dB[ ANTA: 5.8dB!

Gain (dBi) ANTB : 5.8dB|_ ANTB : 5.8dB|_ ANTB : 5.8dB|_ ANTB : 5.8dB|'

MIMO : 8.81dBi MIMO : 8.81dBi MIMO : 8.81dBi | MIMO : 8.81dBi

DFS Detection 62

Threshold (dBm)

Channel Protocol
X] IP Based

[ ] Frame Based
[ ] OTHER

The EUT did not require modifications during testing in order to comply with the requirements of
the standard(s) referenced in this test report.

2.2 TEST CONDITIONS AND CHANNEL

Normal Test Conditions

Temperature 0°C —40°C

Relative Humidity 20% - 75%
Supply Voltage AC 120V/60Hz
Channel List
Test Mode Test Channel Test Frequency (MHz)

802.11ax-HE20 100 5500
802.11ax-HE40 102 5510
802.11ax-HE80 106 5530
802.11ax-HE160 50 5250
802.11ax-HE160 114 5270
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2.3 DFS MEASUREMENT INSTRUMENTATION

a. RADAR GENERATION SYSTEM

An Agilent PSG is used as the radar-generating source. The integral arbitrary waveform generators are
programmed using Agilent’s “Pulse Building” software and Elliott custom software to produce the
required waveforms, with the capability to produce both unmodulated and modulated (FM Chirp) pulses.
Where there are multiple values for a specific radar parameter then the software selects a value at

random and, for FCC tests, the software verifies that the resulting waveform is truly unique.

With the exception of the hopping waveforms required by the FCC’s rules (see below), the radar
generator is set to a single frequency within the radar detection bandwidth of the EUT.

Frequency hopping radar waveforms are simulated using a time domain model. A randomly hopping
sequence algorithm (which uses each channel in the hopping radar’s range once in a hopping
sequence) generates a hop sequence. A segment of the first 100 elements of the hop sequence are
then examined to determine if it contains one or more frequencies within the radar detection bandwidth
of the EUT. If it does not then the first element of the segment is discarded and the next frequency in the
sequence is added. The process repeats until a valid segment is produced. The radar system is then
programmed to produce bursts at time slots coincident with the frequencies within the segment that falll

in the detection bandwidth. The frequency of the generator is stepped in 1 MHz increments across the
EUT’s detection range.

The radar signal level is verified during testing using a CW signal with the AGC function switched on.
Correction factors to account for the fact that pulses are generated with the AGC functions switched off
are measured annually and an offset is used to account for this in the software. The generator output is
connected to the coupling port of the conducted set-up or to the radar-generating antenna.

b. CHANNEL MONITORING SYSTEM

Channel monitoring is achieved using a spectrum analyzer and digital storage oscilloscope. The
analyzer is configured in a zero-span mode, center frequency set to the radar waveform’s frequency or
the center frequency of the EUT’s operating channel.

The IF output of the analyzer is connected to one input of the oscilloscope and analyzer.

A signal generator output is set to send either the modulating signal directly or a pulse gate with an
output pulse co-incident with each radar pulse. This output is connected to a second input on the
oscilloscope and the oscilloscope displays both the channel traffic (via the if input) and the radar pulses
on its display.

For in service monitoring tests the analyzer sweep time is set to > 20 seconds and the oscilloscope is
configured with a data record length of 10 seconds for the short duration and frequency hopping
waveforms, 20 seconds for the long duration waveforms. Both instruments are set for a single
acquisition sequence. The analyzer is triggered 500ms before the start of the waveform and the
oscilloscope is triggered directly by the modulating pulse train. Timing measurements for aggregate
channel transmission time and channel move time are made from the oscilloscope data, with the end of
the waveform clearly identified by the pulse train on one trace. The analyzer trace data is used to
confirm that the last transmission occurred within the 10-second record of the oscilloscope. If necessary
the record length of the oscilloscope is expanded to capture the last transmission on the channel prior to
the channel move.

Channel availability check time timing plots are made using the analyzer. The analyzer is triggered at
start of the EUT’s channel availability check and used to verify that the EUT does not transmit when
radar is applied during the check time.

The analyzer detector and oscilloscope sampling mode is set to peak detect for all plots.
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K'T‘d o Manufacturer Type No. Serial No. Las_t . Cahbrgted
Equipment calibration until
Signal
Agilent N5182A MY46240556 | 2021.09.30 | 2022.09.29
Generator
Signal Analyzer Agilent N9020A MY51110105 | 2022.03.01 | 2023.02.28
Coupler Rio tinto in overseas ZFSC-2-11 15542 2022.03.02 | 2023.02.01
Coupler Rio tinto in overseas ZN2PD-9G | SF078500430 | 2022.03.02 | 2023.02.01
Attenuator HP 8494B DC-18G 2022.03.02 | 2023.02.01
R TP-LINK TL-WR885N |1125074010735 N.C.R N.C.R
outer | (1p:87-WRT3200ACM ) | - © ©
Ll e HH660 Mieo N/A 2021.10.09 | 2022.10.08
Humidity
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3. DFS PARAMETERS
3.1 DFS PARAMETERS

Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Table 2: Applicability of DFS requirements during normal operation
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Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar Detection

Table 4: DFS Response Requirement Values
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Table 5 — Short Pulse Radar Test Waveforms

Table 5a - Pulse Repetition Intervals Values for Test A
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The aggregate is the average of the percentage of successful detections of Short Pulse Radar
Types 1-4. For example, the following table indicates how to compute the aggregate of percentage
of successful detections.

Long Pulse Radar Test Waveform
Table 6 — Long Pulse Radar Test Waveform

Figure 1 provides a graphical representation of the Long Pulse Radar Test Waveform.

Long Pulse Radar Test Signal Waveform
12 Second Transmission

Start 12 Sec

| BN F||HHF|| P 0 --- | W |

| Burst 1 | Burst2 | Burst 3 Burst 4 | | Burst M |
Burst
Inter-al

Table 7 — Frequency Hopping Radar Test Waveform
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3.2 DFS —-TEST
3.2.1 DFS MEASUREMENT METHODS

a. DFS — CHANNEL CLOSING TRANSMISSION TIME AND CHANNEL MOVE TIME

Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

b. DFS — CHANNEL NON-OCCUPANCY AND VERIFICATION OF PASSIVE SCANNING

Non-occupancy Period. A channel that has been flagged as containing a radar system, either by a
channel availability check or in-service monitoring, is subject to a non-occupancy period of at least
30 minutes. The non-occupancy period starts at the time when the radar system is detected.

c. CHANNEL AVAILABILITY CHECK TIME

Channel Availability Check Time. A U-NII device shall check if there is a radar system already
operating on the channel before it can initiate a transmission on a channel and when it has to
move to a new channel. The U-NII device may start using the channel if no radar signal with a
power level greater than the interference threshold values listed in paragraph (h)(2) of this section,
is detected within 60 seconds.

d. CONTROL (TPC)

Compliance with the transmit power control requirements for devices is demonstrated through
measurements showing multiple power levels and manufacturer statements explaining how the
power control is implemented.

e. DETECTION PROBABILITY / SUCCESS RATE

During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic. Minimum 100% of the U-NII 99% transmission power bandwidth.

f. NON- OCCUPANCY PERIOD

During the 30 minutes observation time, UUT did not make any transmissions on a channel after a
radar signal was detected on that channel by either the Channel Availability Check or the
In-Service Monitoring
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3.2.2 DFS CONDUCTION TEST METHOD

a. The signal level of the simulated waveform is set to a reference level equal to the threshold
level (plus 1dB if testing against FCC requirements). Lower levels may also be applied on request
of the manufacturer.

The signal level is verified by measuring the CW signal level at the coupling point to the RDD
antenna port. The radar signal level is calculated from the measured level, R (dBm) and the lowest
gain antenna assembly intended for use with the RDD

If both master and client devices have radar detection capability then the radar level at the non
RDD is verified to be at least 20dB below the threshold level to ensure that any responses are due
to the RDD detecting radar.

The antenna connected to the channel monitoring subsystem is positioned to allow both master
and client transmissions to be observed, with the level of the EUT’s transmissions between 6 and
10dB higher than those from the other device.

b. Set-up B is a set-up whereby the UUT is an RLAN device operating in slave mode, with or
without Radar Interference Detection function. This set-up also contains an RLAN device
operating in master mode. The radar test signals are injected into the master device. The UUT
(slave device)is associated with the master device. Figure 5 shows an example for Set-up B. The
set-up used shall be documented in the test report.

Channel loading mode:

EUT connects to the router through DFS setup, then controls and switches the EUT channel on
the router background page.
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3.2.3 DFS Test Data

Radar Waveform Calibration Test Result
Radar Type 0

Radar Calibration

Amplaad o [dBm|

b =

Radar Type 1
(PRI=918us and the number of pulses=58)

qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 2

Radar Calibration

— Trace

EZ
(e -
l“
Time (ma)
Radar Type 3
Radar Calibration
:

Tima (ma)

qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 4

Radar Calibration

— Trace
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Radar Type 6
Radar Calibration
L — Trace
= Ref Level
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Chanel Loading Test Result
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802.11ax-HE20 5500 MHz 20.20% 217% Pass
802.11ax-HE40 5510 MHz 20.83% 217% Pass
802.11ax-HES80 5530 MHz 18.99% 217% Pass
802.11ax-HE160 5250 MHz 27.33% 217% Pass
802.11ax-HE160 5570 MHz 26.75% 217% Pass
Note: Packet Ratio = Time On / (Time On + Off Time)
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UNII Detection Bandwidth Test Result

5490 o|lojo|o|o|0|O|O|O]O 0%
5490.4 FL 1{1{1{1]1]{0]1]1]1]1 90%
5491 1T{1{1{1]1{1]1]1]1]1 100%
5492 1T{1{1{1]1{1]{1]1]1]1 100%
5493 1T{1{1{1{1{1{1]1]1]1 100%
5494 1T{1{1{1]1{1]1]1]1]1 100%
5495 11111111111 100%
5496 11111111111 100%
5500 11111111111 100%
5505 111 (11111111 100%
5506 111 (11111111 100%
5507 11111111111 100%
5508 1{1{1{1]1{1]1]1]1]1 100%
5509 1{1{1{1]1{1]1]1]1]1 100%
5509.6 FH 11111 {1{1]1]1]1 100%

5510 ojojojojojojojojoj|o 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5500MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NIl 99% power bandwidth
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5490 o|o(ojojo|o0|0O|O0|O]|O 0%
5491 FL 1T{1{1{0[1]{1]|1]1]1]1 90%
5492 1T{1{1{1]1{1]{1]1]1]1 100%
5493 1T{1{1{1]1{1]1]1]1]1 100%
5500 1T{1{1{1]1{1]{1]1]1]1 100%
5505 1T{1{1{1{1{1{1]1]1]1 100%
5510 1T{1{1{1]1{1]1]1]1]1 100%
5515 11111111111 100%
5520 11111111111 100%
5525 11111111111 100%
5526 111 (11111111 100%
5527 111 (11111111 100%
5528 11111111111 100%
5529 FH 1{1{1{1]1{1]1]1]1]1 100%
5530 0j0j0j0j0|0O|0O|0O|O] O 0%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS
testing was done at 5510MHz.
Note 2: Detection Bandwidth = FH - FL
Note 3: Detection Bandwidth Min. Limit = 100% of the U-NIl 99% power bandwidth
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5490 o/ojojojo|0|0|0|O0]O 0%
5491 FL 111|111 {1]1]1]1]1 100%
5492 11 1{1]1{1]{1]1]1]1 100%
5493 11 1|{1]1{1]1]1]1]1 100%
5494 1T{1{1{1]1{1]{1]1]1]1 100%
5500 1T{1{1{1{1{1{1]1]1]1 100%
5510 1T{1{1{1]1{1]1]1]1]1 100%
5515 11111111111 100%
5520 11111111111 100%
5525 11111111111 100%
5530 111 (11111111 100%
5535 111 (11111111 100%
5540 11111111111 100%
5545 1{1{1{1]1{1]1]1]1]1 100%
5550 1{1{1{1]1{1]1]1]1]1 100%
5555 11111 {1{1]1]1]1 100%
5560 1T{1{1{1]1{1]{1]1]1]1 100%
5565 1T{1{1{1]1{1]{1]1]1]1 100%
5566 1T{1{1{1]1{1]{1]1]1]1 100%
5567 111111111101 100%
5568 111111111101 100%
5569 FH 111111111101 100%

5570 o0j0j0j0j0|0O|0O|0O|O] O 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5530MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth
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5490 o|lojojo|o|o|0|O]O]|O 0%
5491 FL 1011111 [1]1]1]1 100%
5492 1011111 [1]11]1 100%
5493 1011111 [1]101]1 100%
5494 1T 11111 [1]1]1]1 100%
5495 11 1111 1[1]1]1 100%
5500 111111 [1]1]1]1 100%
5505 101111 1[1]1]1]1 100%
5510 111111 [1]11]1 100%
5515 111111 [1]1]1]1 100%
5520 111111 [1]1]1]1 100%
5525 1011111 1]1][1]1 100%
5530 1011111 1]1]1]1 100%
5535 111111 1]1]1]1 100%
5540 111111 [1]1]1]1 100%
5545 T 1111|111 1]1 100%
5550 T 1111111 1]1 100%
5555 T 1111111 1]1 100%
5560 T 1111111 1]1 100%
5565 111111 [1]1]1]1 100%
5570 111111 [1]1]1]1 100%
5575 111111 [1]1]1]1 100%
5580 111111 [1]1]1]1 100%
5585 1011111 1]1]1]1 100%
5590 1011111 1]1]1]1 100%
5595 11111111 1]1 100%
5600 11111111 1]1 100%
5605 T 1111|111 1]1 100%
5610 T 1111|111 1]1 100%

Shenzhen STS Test Services Co., Ltd.
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5615 1111111 ][1]1 100%
5620 11111111} 1]1]1 100%
5625 11111111} 1]1]1 100%
5630 1111 (111101711 100%
5635 111 (111101711 100%
5640 111 (111101711 100%
5645 1111 (111101711 100%
5646 1111 (111101711 100%
5647 111 (111101711 100%
5648 11111111} 1]1]1 100%
5649 FH 11011 (1111111 90%

5650 ojo|jofojojoj0(0j0| 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5570MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Heping qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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5249 o|o(ojojo|o0|0O|O0|O]|O 0%
5250 FL 11111111111 100%
5251 11 1{1]1{1]{1]1]1]1 100%
5252 11 1|{1]1{1]1]1]1]1 100%
5253 1T{1{1{1]1{1]{1]1]1]1 100%
5254 1T{1{1{1{1{1{1]1]1]1 100%
5255 11111111111 100%
5260 T{1{1{1]1{1]{1]1]1]1 100%
5265 1T{1{1{1]1{1]1]1]1]1 100%
5270 1T{1{1{1]1{1]1]1]1]1 100%
5275 11111 {1]1]1]1]1 100%
5280 111 {1]1{1]1]1]1]1 100%
5285 T{1{1{1]1{1]1]1]1]1 100%
5290 1{1{1{1]1{1]1]1]1]1 100%
5295 11111111111 100%
5300 1T11(1 1111111 100%
5305 T{1{1|{1]1{1]{1]1]1]1 100%
5310 T{1{1|{1]1{1]{1]1]1]1 100%
5315 T{1{1|{1]1{1]{1]1]1]1 100%
5320 111111111101 100%
5325 111111111101 100%
5326 111111111101 100%
5327 111111111101 100%
5328 11111111111 100%
5329 FH 11111111111 100%

5330 o0j0oj0oj0j0|0O|0O|O|O] O 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5250MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit=(100% of the U-NIl 99% power bandwidth)/2
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Initial Channel Availability Check Time Test Result
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5300MHz ax20 CAC Initial

UUT Timing

CAC Begin 72425 CAC End|13243s
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Radar Burst at the Beginning of the Channel Availability Check Time Test Result
5300MHz ax20 CAC Beginning

Radar testing at the beginning of the Channel Availability Check Time

0 —— Trace
CAC Begin 7243 s CAC End 13243 s —— CALC Begin
— CAC End
-20
= -40
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5500MHz ax20 CAC Beginning
Radar testing at the beginning of the Channel Availability Check Time
0 — Trace
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S
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Radar Burst at the End of the Channel Availability Check Time Test Result
5300MHz ax20 CAC End

Radar testing towards the end of the Channel Availability Check Time

0 — Trace
CAC Begin 13243 s CAC End 13243 s —— CALC Begin
— CAC End
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Radar testing towards the end of the Channel Availability Check Time
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In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time Test Result

Channel o Close Limit Close
Frequency ] Limit Channel o o . .
Mode Move Time ) Transmission Transmission Time | Verdict
(MHZz) Move Time (s) .
(s) Time (s) (s)
ax160 5570 0.8508 10 0.2232 0.26 Pass
ax160 5250 0.8444 10 0.2216 0.26 Pass
ax20 5300 0.9123 10 0.2276 0.26 Pass
ax20 5500 0.8716 10 0.2084 0.26 Pass

Note: The channel closing transmission time is comprised of 200 milliseconds starting at the beginning
of the channel move time plus any additional intermittent control signals required to facilitate a channel
move (an aggregate of 60 milliseconds)during the remainder of the 10 seconds period. The aggregate
duration of control signals will not count quiet periods in between transmissions.

5570MHz ax160 Shutdown
Channel Shutdown

0 Transmission End1.81 s — Trace

Radar End 1.00 5 — RadarEnd
= Transmission End
E
s}
=
=
=
E
o
0 B 12
Time (s)
TO(Radar End): 1.0000s Time per Bin: 0.0004 5 Channel Move Time: 0.8060 s
T1(Transmission End): 1.8060 5 Bins Over Threshold(TO-T1): 22 Clese Transmission Time: 00132 5
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5250MHz ax160 Shutdown

Channel Shutdown

0 - — Trace
ransmission End 1.79 s
Radar End 1.00 ;IT — Radar End
= Transmission End
E
1]
=
=
=
E
o
0 G 12
Time (s)
TO(Radar End): 1.0000s Time per Bin: 0.0004 5 Channel Move Time: 0.7904 5
T1(Transmission End): 17904 5 Bins Over Threshold(TO-T1): 16 Clese Transmission Time: 00064 5
5300MHz ax20 Shutdown

Channel Shutdown

— — Trace
ransmission End 1.77 5
Radar End 1_4}0;" — Radar End
—— Transmission End
E
S
z
%-
E
o
0 i 12
Time (s)
TO{Radar End): 1.0000= Time per Bin: 0.0004 5 Channel Move Time: 0.7688 5
T1(Transmission End): 17688 s Bins Over Threshold(TO-T1): 37 Close Transmission Time: 00148 s
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5500MHz ax20 Shutdown

Channal Shutdown

— Trace
— Radyr End
— Trensmision Eod

Pacar End 1008
Tranemissich End 1878

T
i
i
2
Tirrm (8]
To(Ragar End): 1.0000s Time per Ban 000043 Channel Move Time: 087168
TATransmissionEnd): 1 s Bins Over Theeshold(TO-78 21 Close Transmision Time: 00084 s
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Non-Occupancy Period Test Result
5570MHz ax160 Non-Occupancy

Non-Occupancy penod

0 — Trace
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Statistical Performance Check Test Result

1 30 25 83.33% 260% Pass
2 30 27 90.00% 260% Pass
3 30 27 90.00% 260% Pass
4 30 24 80.00% 260% Pass
Aggregate 120 85.83% 280% Pass
5 30 27 90.00% 280% Pass
6 30 24 80.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 27 90.00% 260% Pass
2 30 25 83.33% 260% Pass
3 30 26 86.67% 260% Pass
4 30 27 90.00% 260% Pass
Aggregate 120 87.50% 280% Pass
5 30 27 90.00% 280% Pass
6 30 25 83.33% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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1 30 24 80.00% 260% Pass
2 30 27 90.00% 260% Pass
3 30 26 86.67% 260% Pass
4 30 28 93.33% 260% Pass
Aggregate 120 87.50% 280% Pass
5 30 26 86.67% 280% Pass
6 30 26 86.67% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 28 93.33% 260% Pass
2 30 22 73.33% 260% Pass
3 30 26 86.67% 260% Pass
4 30 26 86.67% 260% Pass
Aggregate 120 85.0% 280% Pass
5 30 26 86.67% 280% Pass
6 30 24 80.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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1 30 25 83.33% 260% Pass
2 30 26 86.67% 260% Pass
3 30 23 76.67% 260% Pass
4 30 28 93.33% 260% Pass
Aggregate 120 85.00% 280% Pass
5 30 26 86.67% 280% Pass
6 30 27 90.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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Radar Type O
—Trial List
i Rdv WE e ot DT
L1 B L1 &
Download |0 Type 0O 1.0 1428.0 18 2ET04. 0
Download 1 Type O 1.0 1425.0 15 25704, 0
Download |2 Type 0O 1.0 1428.0 18 2ET04. 0
Download |3 Type O 1.0 1425.0 15 25704, 0
Download |4 Type 0O 1.0 1428.0 18 2ET04. 0
Download |5 Type O 1.0 1428.0 18 25704. 0
Download |6 Type O 1.0 1425.0 18 25704. 0
Download 7 Type O 1.0 1425.0 18 25704. 0
Download |3 Type O 1.0 1425.0 18 25704. 0
Download [ Type O 1.0 1425.0 18 25704. 0
Download 10 Type O 1.0 1425.0 18 25704. 0
Download 11 Type O 1.0 1428.0 18 25704, 0
Download 12 Type O 1.0 1428.0 18 25704, 0
Download 13 Type O 1.0 1428.0 15 25704. 0
Download 14 Type O 1.0 1428.0 15 25704. 0
Download 15 Type O 1.0 1428.0 18 25704. 0
Download 16 Type O 1.0 1428.0 18 25704. 0
Download 17 Type O 1.0 1428.0 18 25704. 0
Download 13 Type O 1.0 1428.0 18 25704. 0
Download 19 Type O 1.0 1428.0 18 25704. 0
Download |20 Type O 1.0 1425.0 18 25704. 0
Download |21 Type O 1.0 1425.0 18 25704. 0
Download |22 Type O 1.0 1425.0 18 25704. 0
Download |23 Type O 1.0 1425.0 18 25704. 0
Download |24 Type O 1.0 1425.0 18 25704. 0
Download |25 Type O 1.0 1425.0 18 25704. 0
Download |28 Type O 1.0 1428.0 18 25704, 0
Download |27 Type O 1.0 1428.0 15 25704. 0
Download |22 Type O 1.0 1428.0 15 25704. 0
Download |22 Type O 1.0 1428.0 18 25704. 0
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Radar Type 1- Radar Waveform

Report No.: STS2112238W07
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Trial List

- e

us us

Dewrload 1 Tvpe 1 1.0 933.0 &Y 53466, 0
Dowrload 1 Tvpe 1 1.0 595.0 fi <] B3045.0
Dewrload Z Tvpe 1 1.0 613.0 g5 B3145.0
Dowrload 3 Tvpe 1 1.0 E35.0 a5 B3252.0
Dewrload 4 Tvpe 1 1.0 gv3. o 61 53860
Dowrload g Type 1 1.0 30650 15 EE1S5.0
Dowrload & Type 1 1.0 535.0 g3 28R4 10
Dowrload 7 Type 1 1.0 915.0 55 532440
Dowrload Type 1 1.0 §33.0 63 Bzved. 0
Dewrload 4 Type 1 1.0 g53. 0 G2 53196.0
Download 10 Type 1 1.0 7eg.0 a7 53466, 0
Dowrload 11 Type 1 1.0 g0 7d B3132.0
Dowrload 12 Type 1 1.0 EV5.0 a9z E31v6.0
Dowrload 13 Type 1 1.0 E93.0 g4 B3ZZZ.0
Dowrload 14 Type 1 1.0 BR3. 0 95 530100
Dewrload 15 Type 1 1.0 2836.0 Z1 B3EEG. 0
Download 15 Type 1 1.0 986, 0 55 531300
Dowrload 17 Type 1 1.0 §27.0 Gd BE8ZE. 0
Dowrload 15 Type 1 1.0 Z801.0 22 BEOZZ.0
Dowrload 19 Type 1 1.0 ZB95.0 21 E4495.10
Dowrload 0 Type 1 1.0 1114.0 45 B3472.0
Dewrload Z1 Type 1 1.0 1302.0 41 B3352.0
Download 2z Type 1 1.0 30450 15 54310.0

23 Type 1 1.0 1624.0 33 B3ESZ.0
Dowrload 24 Type 1 1.0 2875.0 19 465210
Dowrload 25 Type 1 1.0 1027.0 B2 534040
Dowrload P Type 1 1.0 2435.0 2z BdET0. 0
Dewrload 27 Type 1 1.0 1600. 0 33 Bzd00. 0
Download 28 Type 1 1.0 1172.0 45 Ba912.0
Dowrload 28 Type 1 1.0 1177.0 45 285510
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Radar Type 2- Radar Waveform
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Trial List
e T
us us

Dewrload 1 Tvpe 2 3z 1ma.n 25 4564, 0
Dowrload 1 Tvpe 2 1.1 207.0 23 47E1.0
Dowrload Z Tvpe 2 21 Z30.0 24 ERZ0.0
Dowrload 3 Type 2 4.5 200.0 28 &S00, 0
Dowrload 4 Tvpe 2 3.9 214.0 25 Banz.0
Dewrload b Type 2 2.9 2220 25 BYFz.0
Download & Type 2 32 Z04.0 25 Ba04. 0
Download 7 Type 2 2.5 122.0 Z5 4500, 0
Dowrload g Type 2 31 164.0 25 4764, 0
Dowrload 4 Type 2 1.2 156.0 23 3RE5.0
Dowrload 10 Type 2 3.9 z210.0 27 BET0. 0
Dowrload 11 Type 2 4.6 Z01.0 29 EEZ9.0
Dowrload 12 Type 2 32 162.0 25 4212.0
Dowrload 13 Type 2 2z 197.0 Z5 48750
Dewrload 14 Type 2 4.5 163.0 28 4727.0
Dewrload 15 Type 2 3.0 203.0 25 B275.0
Download 15 Type 2 5.0 163. 0 28 4572.0
Download 17 Type 2 2.4 Z17.0 Z5 B4F5. 0
Dowrload 15 Type 2 2.9 191.0 25 4965, 0
Dowrload 19 Type 2 2.3 166.0 25 41E0.0
Dowrload 20 Type 2 3T 160.0 27 40E0. 0
Dowrload 21 Type 2 2.2 176.0 25 4400. 0
Dowrload 22 Type 2 4.9 195.0 29 BEER. O
Dowrload 23 Type 2 z.9 Z20Z.0 25 BERZ.0
Dewrload 24 Type 2 2.5 173.0 Z5 4480, 0
Dewrload 25 Type 2 1.1 206.0 23 4735.0
Dewrload 25 Type 2 3.8 165.0 27 4135.0
Download 27 Type 2 4.7 157.0 28 48B3, 0
Dowrload 25 Type 2 2.4 224.0 25 BE00. 0
Dowrload 28 Type 2 4.2 188.0 25 44820
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Radar Type 3- Radar Waveform

Page 43 of 89 Report No.: STS2112238W07

Trial List
man i R e oo Lo
us us

Dewrload 0 Tvpe 3 .2 385,10 17 G035.0
Dowrload 1 Tvpe 3 6.1 457.0 15 TFEE.0
Dewrload z Tvpe 3 7.1 344.0 15 BRO4.0
Dowrload 3 Tvpe 3 9.5 258.0 15 Eig4.0
Dewrload 4 Tvpe 3 .9 230.0 15 4140.0
Dowrload 5 Type 3 e 432.0 17 T344.0
Dowrload & Type 3 8.2 207.0 17 3512.0
Dowrload T Type 3 [ 4430 17 ¥831.0
Dewrload g Type 3 g.1 439.0 17 T463.0
Dewrload g Type 3 6.2 223.0 15 3565.0
Download 10 Type 3 3.9 203, 0 15 3rd4. 0
Dowrload 11 Type 3 9.6 453.0 15 §334.0
Dowrload 12 Type 3 8.2 441.0 17 4970
Dowrload 13 Type 3 72 323.0 15 Bl&5.0
Dewrload 14 Type 3 2.5 2870 15 5345.0
Dewrload 15 Type 3 g.0 412.0 17 TOo4. 0
Download 15 Type 3 10.0 J24.0 15 BE3E.0
Dowrload 17 Type 3 7.4 2v1.0 17 4807.0
Dowrload 15 Type 3 7.a 342.0 17 E833.0
Dowrload 19 Type 3 73 4090 15 £R44.0
Dewrload zZ0 Type 3 8.7 3r3.n0 15 frid. 0
Dewrload z1 Type 3 e 26410 15 40640
Download Ze Type 3 9.9 274.0 15 4832.0
Dowrload 23 Type 3 e 2va.0 17 4726.0
Dowrload 24 Type 3 = 317.0 17 E382.0
Dowrload 25 Type 3 g1 2800 15 4160.0
Dewrload 28 Type 3 4.5 Z11.0 15 3raa. o
Dewrload 27 Type 3 arF 272,10 15 4596. 0
Download 25 Type 3 7.4 264,10 17 4435, 0
Dowrload 28 Type 3 a.z 254.0 15 E11z.0
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Radar Type 4- Radar Waveform

Page 44 of 89 Report No.: STS2112238W07

Trial List
- e
us us

Dewrload 1 Tvpe 4 16.0 3850 14 4870.0
Dowrload 1 Tvpe 4 11.3 457.0 1z E544. 0
Dewrload Z Tvpe 4 13.6 344.0 13 44720
Dowrload 3 Tvpe 4 19. 4 285.0 15 46805, 0
Dewrload 4 Tvpe 4 17.5 230.0 15 3480, 0
Dowrload g Type 4 15.3 432.0 14 G045, 0
Dowrload & Type 4 15.9 207.0 14 Z895.0
Dowrload 7 Type 4 14.3 4430 13 EYEQ.O
Dowrload a Type 4 15.8 439.0 14 G146, 0
Dewrload 4 Type 4 11.5 223.0 1z ZETE. 0
Download 10 Type 4 17.4 203.0 15 31E0.0
Dowrload 11 Type 4 12.0 453. 0 15 405, 0
Dowrload 12 Type 4 15.0 441.0 14 G174.0
Dowrload 13 Type 4 13.8 3230 13 4199.0
Dowrload 14 Type 4 15.49 Z87.0 15 478Z2.0
Dewrload 15 Type 4 15.5 412.0 14 &TES. 0
Download 15 Type 4 1.9 324.0 15 G134, 0
Dowrload 17 Type 4 14.1 2v1.0 13 3R23.0
Dowrload 15 Type 4 15.2 349.0 14 4585.0
Dowrload 19 Type 4 13.8 409. 0 13 E317.0
Dowrload 0 Type 4 17.1 3730 15 BREE. 0O
Dewrload Z1 Type 4 13.8 Z84.0 13 F30z.0
Download 2z Type 4 19,8 2v4.0 15 4334, 0
Dowrload 23 Type 4 15.3 27¥5.0 14 F89z.0
Dowrload 24 Type 4 14.5 317.0 13 4121.0
Dowrload 25 Type 4 11.3 280.0 12 31Z0.0
Dowrload P Type 4 17.3 Z11.0 15 3165.0
Dewrload 27 Type 4 1982 2720 15 4382, 0
Download 28 Type 4 14. 2 264.0 13 J432.0
Dowrload 28 Type 4 15.2 Z84.0 15 4760, 0
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Radar Type 5- Radar Waveform-0

Trial List
mia Rl b of her
. Download
Burst Pulse Humber of
Burst ID %££§Et ¥idth (os) g:i::s per |[PEI-1 {us) |[FEI-Z (us) [PEI-3 (us)
1] B361585.0 T8 13 2 1665.0 1477.0 -
1 32674.0 F1.9 [ 1 1074.0 - -
2 2262540 53,85 9 1 1654.0 - -
3 4179760 96,6 19 3 1652. 0 1756, 0 1543.0
4 G11152.0 55,9 16 3 1736.0 1216.0 17z28.0
L GTE9.0 i T 1z z 1185.0 1545, 0 -
6 2019170 Tz 13 2 1837.0 18159.0 -
T F95R30.0 63,4 10 z 1657.0 1114.0 -
8 RE8654.0 TE. T 13 2 2000.0 1185.0 -
9 THITE4. 0 B3.2 & 1 1147.0 - -
10 1779330 = 16 3 1433.0 1695.0 1394.0
11 370624, 0 94,3 19 3 1670. 0 1425.0 1935.0
12 EE4553.0 TrG 13 2 12340 1671.0 -
13 TEERES. 0 B8, 7 10 1 1512.0 - -
14 1542620 93.5 15 3 1444.0 1130.0 1465.0
Radar Type 5- Radar Waveform-1
Trial List
Trial Td ‘I‘;::’ Famber of Tt {;‘I.in:"

. Dewnl aad

(s)

(s)

Burst Pulse Humber of
Bur=t ID 0ffzet Yidth (us) Pulses per (PRI-1 {us) |[PEI—2 (us) [PEI—3 (us)
us Burst

(1} GE3020.0 5.0 1z 2 15350.0 1827.0 -

1 1015643, 0 99,4 20 3 1401.0 1262.0 1267.0

2 1379385, 0 67.4 10 2 1831.0 1403.0 -

3 24545890 736 1z z 1449.0 1041.0 -

4 &09113.0 g5.9 10 1 1432.0 - -

L3 AT0s5z. 0 83.8 15 3 1386.0 1292.0 1419.0

6 1335913, 0 B85 9 1 1843.0 - -

T 200406, 0 956 20 3 1845.0 1796.0 1vzg.0

Radar Type 5- Radar Waveform-2
Trial List
Trial 1a | Fador Jusber of %Ef)—f:a :(E;éfﬁ"
. Downl oad
Burst Pulse l:].lirp Humber of
Burst ID ﬂffiet ¥idth (as) };;t? guls:s per |[PEI-1 {us) [PRI-2 (us) |[PEI-3 (us)
us I hor s

(1} 409565, 0 738 12 2 1806.0 1838.0 -

1 GTEE92. 0 69,5 11 Z 111v.0 1649.0 -

2 938562, 0 51.9 [ 1 1661.0 - -

3 113209.0 94.6 16 3 1976.0 1032.0 1271.0

4 ITETEE.0 G5, 4 19 3 1080, 0 1903.0 1388.0

5 6412120 68.0 10 2 1368.0 1351.0 -

6 903714.0 89.6 17 3 1338.0 1514.0 1673.0

7 g0863. 0 gl.9 18 z 10zz.0 1659.0 -

8 344067.0 8.3 17 3 1510.0 13300 1838.0

2 609331.0 B3 Y7 3 1 1897.0 - -

10 gr1a4z.0 1.3 13 3 1961.0 1106.0 10010
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Radar Type 5- Radar Waveform-3

Trial List
Trial 13 | Fader Bamber of 1?%?:.1 :(.E:):;fl‘:"
. Dewnl aad
Burst Pulse Fumber of
Burst ID Dffset ¥idth (us) Fulses per (FRI-1 (us) (FEI-Z (us) [FEI-3 (us)
us Burst
(1} 26641.0 681 10 2 1339.0 1385.0 -
1 171821.0 BE. T 7 1 1261.0 - -
2 3162290 78.3 13 2 1136.0 1640.0 -
3 4618640 BG4 T 1 1763.0 - -
4 SE77.0 98,7 0 3 1196.0 1705.0 1188.0
5 153935, 0 BT. T 7 1 1013.0 - -
6 299238.0 B9.5 g 1 107z.0 - -
T 443177.0 g0.0 14 z 1452.0 1368.0 -
8 BETATL. 0 52.0 15 2 1993.0 1197.0 -
9 138674.0 82.8 15 Z 1383.0 1008. 0 -
10 279928.0 3.0 17 3 1061.0 1928.0 1101.0
11 4242730 93.2 18 3 1207.0 1207.0 1223.0
12 BT0132.0 704 11 Z 1826.0 1360.0 -
13 117439.0 95,3 12 3 1171.0 1965.0 1776.0
14 262502.0 g1.2 15 z 1690.0 1845.0 -
15 406673, 0 95.5 0 3 1878.0 1168.0 106z. 0
16 EE3328.0 E5.0 9 1 1767.0 - -
17 9979, 0 5.4 16 3 1011.0 1837.0 1428.0
18 2440950 91.8 18 3 1578.0 1445.0 1326.0
19 3900120 E7.3 10 2 1091.0 1218.0 -
Radar Type 5- Radar Waveform-4
Trial List
Trial Td ¥;::’ gamber of 1?%?:.1 E:).;fﬁ"
. Dewnl aad
Burst Pulse Fumber of
Bur=t ID 0ffzet Yidth (us) Pulses per (PRI-1 {us) |[PEI—2 (us) [PEI—3 (us)
us) (M=) Burst

0 G614, 0 679 10 z 1320.0 1133.0 -
1 26856, 0 62,3 g 1 1967.0 - -
2 2677190 B3.3 [} 1 1892.0 - -
3 436784, 0 20.0 17 3 1200.0 1163.0 1346.0
4 G05259. 0 Tl 13 z 1166.0 1646. 0 -
L 7e610.0 83.9 15 3 1278.0 1232.0 14880
6 248633, 0 g9.1 17 3 1240.0 1354.0 1538.0
T 416355, 0 51.8 15 2 1833.0 1676.0 -
8 BE57I6. 0 B0.3 g 1 1078.0 - -
2 B4E71.0 7.1 16 3 1116.0 1996.0 1786.0
10 Z2B178.0 71.3 11 z 1228.0 1518.0 -
11 394825.0 97.8 20 3 1354.0 1465.0 1132.0
12 BEE361. 0 90,6 17 3 1861.0 1040.0 1354.0
13 33643.0 g6.3 16 3 1896.0 1183.0 1v9z2.0
14 203957, 0 876 0 3 1368.0 1073.0 1361.0
15 373812.0 a4. 7 16 3 1021.0 1718.0 1854.0
16 B44060. 0 98,7 0 3 1180.0 1244.0 15865, 0
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Radar Type 5- Radar Waveform-5

Trial List
Trial Td ‘I‘;::’ Bamber of g;f:a :.E:):;fl‘:"
. Download
Burst Pulse C]_lirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
us z Burst
1] 16435, 0 92,9 15 3 1036.0 1564. 0 1407.0
1 222456.0 67T 10 2 1744.0 1747.0 -
2 430731.0 5.5 10 1 102z.0 - -
3 G37TE4.0 B&. 3 T 1 1851.0 - -
4 545342.0 B3. 7 ] 1 1727.0 - -
5 196720.0 53.5 15 3 16759.0 1930.0 1026.0
] 4049550 5.5 10 1 16159.0 - -
T 510711.0 55,9 16 3 1134.0 1034.0 1805. 0
8 15057, 0 TE.3 13 z 1605, 0 1825.0 -
9 1714620 51.5 15 2 1891.0 1714.0 -
10 FTTRE9. 0 89.4 17 3 1310.0 1594, 0 1527.0
11 REEETE.0 53,4 9 1 18658.0 - -
12 THZEI4. 0 B9, 6 11 z 1307.0 1825.0 -
13 146044, 0 4.5 12 2 1264.0 1846.0 -
Radar Type 5- Radar Waveform-6
Trial List
Trial 13 | Fader Hamber of Peried I(::;;fﬂ"
5 5
. Download
Burst Pulse Humber of
Burst ID Dffset ¥idth (os) Fulses per (FEI-1 {us) (FEI-Z (us) [FEI-3 (us)
us Burst
1] 329022.0 96,6 19 3 1182.0 1609.0 15581.0
1 Ezivig.0 95,7 19 3 1825.0 17950 1164, 0
2 T14222.0 56.5 16 3 19230 1396.0 1865.0
3 11z450.0 73.3 1z z 1905, 0 1315.0 -
4 306253.0 E5. 85 G 1 1685.0 - -
L] RO0Z32.0 E5. 4 & 1 1145.0 - -
6 BR0932.0 85.3 16 3 1336.0 1504. 0 1820.0
T 55645, 0 794 14 z 1344.0 18935.0 -
8 252R08.0 EB5. 7 10 1 1476.0 - -
a9 475542.0 65,6 10 2 1005.0 1028.0 -
10 BETEET.0 eT 13 2 18972.0 1836.0 -
11 54545, 0 9.6 14 2 1852.0 1331.0 -
12 2577EE.0 94,9 19 3 1830.0 1070.0 13459.0
13 452335.0 51,4 g 1 1451.0 - -
14 43395, 0 90.6 17 3 1233.0 1562, 0 1557.0
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Radar Type 5- Radar Waveform-7

Trial List
Trial Td ¥;::’ Bamber of Tt {2;§f£"
(=) (s)
. Download
Burst Pulse Humber of
Burst ID %Ei;et ¥idth (us) ;:i::s per |[PEI-1 (us) [PRI-2 {us) |[PET-3 (us)
0 51446, 0 52,6 5 1 1210.0 - -
1 2O2GI6. 84,1 15 3 1314.0 1725.0 1529.0
2 533989, 0 97,7 20 3 1139.0 1868, 0 1805, 0
3 TTE564. 0 97.3 20 3 1741.0 1446.0 1785.0
4 71642, 0 93,8 20 3 16440 1386. 0 1302. 0
5 263365, 0 2.2 12 2 1771.0 1184.0 -
6 L 67,6 10 2 1175.0 1027.0 -
7 T4TO5E. 0 T 13 2 1026. 0 1871.0 -
8 ABHATE. O 60,9 g 1 1798, 0 - -
[ 234024, 10 64,2 g 1 1138.0 - -
10 475207, 0 8.8 14 2 1754.0 1604. 0 -
11 715825, 0 &7.5 16 3 1511.0 17120 1683, 0
Radar Type 5- Radar Waveform-8
Trial List
Trial Td ¥;::’ Bamber of Tt %:%;fﬁr'
5 5
. Download
Burst Pulse Cbirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
us z Burst
0 G23112.0 54,1 & 1 14150 - -
1 174965, 0 50, 7 5 1 1221.0 - -
2 3B2Z16. 0 52,3 5 1 1874.0 - -
3 BGT395. 0 99,5 20 3 1558, 0 1696. 0 19490
4 TOGEIT. 0 6. 4 10 z 1014.0 1099, 0 -
5 14904210 0.8 14 2 1736.0 1505, 0 -
6 3EGTEO. 0 62,5 9 1 1778.0 - -
7 563624, 0 4.8 12 2 11450 1204.0 -
8 TTE314.0 50,8 5 1 1045, 0 - -
[ 123796 0 54.0 & 1 1417.0 - -
10 331215, 0 63,0 g 1 1730.0 - -
11 B37402. 0 91.8 16 3 1143.0 1270.0 1347.0
12 744305, 0 79,3 14 2 1274.0 1992, 0 -
13 981720 643 9 1 1937.0 - -
Radar Type 5- Radar Waveform-9
Trial List
Trial Id ¥;::’ Hanber of g;f:a I(::;;fﬂ"

. Dewnl aad

Burst Fulse Fumber of
Bur=t ID 0ffset . Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
¥idth (us)
{us) Burst
0 B3BE1E.0 3.4 9 1 1043.0 - -
1 98663, 0 2.0 3 1 1863.0 - -
2 1269235, 0 ar.2 20 3 1973.0 1608.0 1883.0
3 127106.0 a7 14 Z 1466.0 1743.0 -
4 490353 0 742 1z 2 1280.0 1219.0 -
5 852409, 0 8.7 17 3 1293.0 1934.0 1273.0
6 1217182.0 B4 3 & 1 1991.0 - -
T SZE9E. 0 95,4 19 3 1880.0 1885.0 irmei.0

A 1/F, Building B, Zhuoke Science Park, No, 180 C

gging Road, Heg

1, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co. . Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp:/iwww stsapp.com E-mail: sts@stsapp com

4 4
y &



Page 49 of 89

Radar Type 5- Radar Waveform-10

Trial List
Trial Td ‘T‘;::’ Hamber of Tt {ZI).in:"
= s
. Download
Burst Pulse C]_lirp Humber of
Bur=t ID l]ffiset Yidth (us) 7;]‘-1[‘:])1 ;uls:s per |PEI-1 {us) |[FEI—2 {us) [PET-3 {us)
us z urs
1] 20924%.0 3T 12 z 1208.0 1447.0 -
1 378356.0 97.4 20 3 19420 17R4.0 1613.0
2 R48411.0 = 15 3 19259.0 1/02.0 1462.0
3 17733.0 g6, 2 10 1 1393.0 - -
4 187952, 0 70.8 11 2 1568, 0 1821.0 -
5 sEozTT0 [B2.3 5 1 17400 - -
6 528886, 0 78.9 14 2 13080 1684, 0 -
7 700166, 0 70.8 11 2 1050. 0 13858.0 -
8 1671970 5.8 13 2 1437.0 1430.0 -
9 asezez 0 [59.1 7 1 1697.0 - -
10 B03324.0 7r.o 13 2 1327.0 1304.0 -
11 L 10 2 18030 1083. 0 -
12 1460310 |8L.Z 14 2 1720.0 1832.0 -
13 3169230 8.7 14 2 1247.0 1121.0 -
14 488056 0 [63.3 8 1 1634.0 - -
15 6573260 [68.9 11 2 1849.0 1473.0 -
16 1ZEEDE. 0 [59.3 7 1 1093.0 - -
Radar Type 5- Radar Waveform-11
Trial List
Trial 13 | Fader Rusber of Teried :::).;fﬂ"
5 5
. Download
Burst Fulse C]_:i:rp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
(n=) (WHz) Burst
1] 2E3T36.0 95.9 20 3 13531.0 1680. 0 1485.0
1 41645%.0 52.3 15 2 1716.0 1886.0 -
2 B&TR0Z.0 6.7 16 3 1211.0 1400.0 191%.0
3 92979.0 89,7 17 3 1861.0 1065.0 1282.0
4 Z45185.0 556 z0 3 1807.0 1194.0 1461.0
5 38PE09.0 1.1 11 2 1221.0 1789.0 -
1] EE1431.0 5. % G 1 1247.0 - -
T 74413.0 67,8 10 2 1350.0 1372.0 -
8 226859.0 54. 4 16 3 1205.0 11av.0 1443.0
a FE0056. 0 B35 T 1 1718.0 - -
10 R33408.0 B5. 6 9 1 1017.0 - -
11 EEE4Y. 0 786 14 2 1211.0 1/04.0 -
12 207E76.0 g2.3 15 2 1845.0 1656.0 -
13 359771.0 2001 17 3 1935.0 1071.0 1266.0
14 E11287.0 0.2 17 3 1983.0 1083.0 1960, 0
15 36803, 0 831 15 2 19430 1406. 0 -
16 159662, 0 5.5 T 1 1742.0 - -
17 341509.0 7.0 15 z 1187.0 1667.0 -
18 455737.0 E5.0 G 1 1012.0 - -
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Radar Type 5- Radar Waveform-12

—Trial List
Trial 13 | Fader Hamber of g%?:a IE:).;R"
Burst Pulse Cyirp Humber of
Burst ID Dffset ¥idth (os) ¥idth Fulses per (FEI-1 {us) (FEI-Z (us) [FEI-3 (us)
us 4 Burst
1] 22911.0 B3 1 T 1 1929.0 - -
1 2164730 B2 1 |3 1 1910.0 - -
2 410004.0 Ba.9 g 1 1971.0 - -
3 603671, 0 &0 2 g 1 1512.0 - -
4 941600 95.9 19 3 1329.0 1906. 0 1605. 0
L] 192281.0 9.9 14 Z 1626.0 1885.0 -
6 385650.0 8.5 14 2 1235.0 1817.0 -
T RTEEEZ.0 5385 <1 1 17630 - -
8 Ti3423.0 5.7 9 1 1500.0 - -
a9 1688950 51,4 g 1 1380.0 - -
10 J61606.0 532 15 2 1692.0 1865. 0 -
11 EE3566.0 54,7 16 3 1633.0 1677.0 1635. 0
12 472410 557 17 3 1703.0 1625.0 1065. 0
13 144710.0 T8. 3 14 2 1255.0 18651.0 -
14 F3TEEE6. 0 69,3 11 z 1731.0 1717.0 -
Radar Type 5- Radar Waveform-13
—Trial List
Trial Td ‘I‘;::’ Bamber of ggf:a :(.E:):;fl‘:"
Burst Pulse Chirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
{n=) (WHz) Burst
1] BE4275.0 7B 3 13 2 1994 .0 1612.0 -
1 Q07E56.0 B&. 3 T 1 1456.0 - -
2 1E1316.0 577 10 z 1617.0 1155.0 -
3 393746.0 E5. 6 G 1 1337.0 - -
4 B3E083.0 TE.2 15 z 1421.0 1267.0 -
5 STE9R3.0 TE. 3 13 2 1385.0 1305.0 -
6 121273.0 887 16 3 1847.0 1362.0 1524.0
T 362656, 0 254 20 3 1873.0 1580.0 12430
8 G04342. 0 6. 4 16 3 1778.0 1438.0 1046, 0
9 546453.0 936 15 3 1055.0 1031.0 14520
10 #1871.0 63,3 9 1 13258.0 - -
11 333050.0 92,4 15 3 1412.0 1673.0 1322.0
A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Road, Heping: qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-14

Trial List
. ]‘I.ber of B“$t 'a'efor-
Trisl Id Bursts FPeriod Length
= s)
. Download
Burst Fulse C]_:i:rp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
{us) (mHz) Burst
1] F61323.0 93.3 15 3 19853.0 12120 1636.0
1 R18251.0 B9, 1 11 2 1102.0 1734.0 -
2 F0025.0 85,9 16 3 1044. 0 11820 1145.0
3 190900, 0 54.9 16 3 1894, 0 1245.0 1115.0
4 3439410 T2.3 12 z 1024.0 1216.0 -
5 4576240 [ [ 1 1447.0 - -
1] 20319.0 5.3 T 1 1425.0 - -
T 1729990 60,5 g 1 1973.0 - -
8 3258720 571 T 1 1641.0 - -
a 4785410 559 17 3 1856, 0 1964, 0 14835.0
10 1489.0 Te.0 12 2 1909.0 1297.0 -
11 153647.0 20,9 15 3 1261.0 1566. 0 1370.0
12 F0T086. 0 F9.8 g 1 1582, 0 - -
13 453504.0 FO0.0 11 2 1789.0 1291.0 -
14 H10798. 0 ET. 2 10 z 1625. 0 1851.0 -
15 134782.0 91,2 15 3 1382.0 1832.0 1661.0
16 288306, 0 BB T 1 14535.0 - -
17 441286 0 Fl.Z2 [ 1 1237.0 - -
18 RR2T50.0 T4.1 12 2 1471.0 1245.0 -
Radar Type 5- Radar Waveform-15
Trial List
Trial Td ‘I‘;::’ Bamber of g;f:a {E,'.in:"
. Download
Burst Pulse C]_lirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
us z Burst
1] 1682860 TE. 9 13 2 1110.0 1140.0 -
1 366024.0 B0 2 5 1 1316.0 - -
2 R734E52.0 529 a9 1 1620.0 - -
3 TE0E19. 0 64, 7 9 1 1902.0 - -
4 1324660 53.5 15 3 1410.0 10av.0 1621.0
5 340207.0 655, 4 9 1 19440 - -
] R43205.0 B3. 2 ] 1 10z4.0 - -
T TEEF33. 0 Bl1. 7 5 1 1603.0 - -
8 1071170 o T 14 z 1504. 0 1165. 0 -
9 314500.0 T2 4 12 2 1030.0 1343.0 -
10 RZzdd7. 0 3.8 & 1 1327.0 - -
11 Tege1v. 0 736 12 2 1524.0 1583.0 -
12 G1611.0 5. T 10 z 17220 11220 -
13 258945.0 52.5 15 2 1404.0 1019.0 -

A 1F, Building B, Zhucke Science Park, No,180 Chongging Road, Heping qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-16

Trial List
Bur=t Taveform
Trisl Id ¥ad:.r ::Is':: of FPeriod Length
2 = s}
. Dewnl aad
Burst Fulse Chirp Humber of
Burst ID 0ffset Yidth (us) Tidth Pulses per |PRI-1 (us) (PRI-2 (us} |PEI-3 (us)
{us) B =7 | (mHe) Burst
(1} 346766, 0 876 17 3 1866.0 108E.0 1540.0
1 420019, 0 g5.2 16 3 1736.0 1541.0 1408.0
2 90730 4.5 16 3 1834.0 1588.0 1463.0
3 183923.0 779 13 2 1749.0 1460.0 -
4 FZETIF.0 768 13 Z 1818.0 1458.0 -
5 474728.0 60.9 g 1 1640.0 - -
6 21394.0 83.0 15 2 1050.0 1010.0 -
T 168992, 0 a0.4 14 z 1524.0 1782.0 -
8 310973.0 67.5 10 2 1764.0 1151.0 -
9 486554, 0 G621 g 1 1498.0 - -
10 3515.0 6. 4 16 3 1773.0 1966.0 1263.0
11 147928.0 4.3 15 3 1893.0 1158.0 1v88.0
12 2032260 6.9 13 2 1226.0 1637.0 -
13 436922.0 5.8 12 3 1122.0 1298.0 1544.0
14 B34015.0 EE. 2 & 1 1644.0 - -
15 130832.0 E3.0 7 1 1402.0 - -
16 2746584.0 945 12 3 1296.0 1700.0 1283.0
17 4186790 91.9 18 3 1970.0 1878.0 1166.0
18 EA3464.0 g5.2 16 3 1732.0 1861.0 1189.0
19 112757.0 69.5 11 z 1035.0 1224.0 -
Radar Type 5- Radar Waveform-17
Trial List
Burst Tareform
Trial Id ¥aﬂ:.r gx::: of Period Length
=0 (=) (s}
. Download
Burst Pulse Chirp Fumber of
Bur=t ID 0ffset Yidth (us) Tidth Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
{us) t =7 (=) Burst
(1} 429224 .10 96.4 16 3 1269.0 1818.0 14650
1 G70241.0 922 18 3 1898.0 1719.0 1898.0
2 a125580.0 80.4 14 2 1516.0 1599.0 -
3 158603.0 4.3 [} 1 1338.0 - -
4 400524, 0 B3 1 3 1 1303.0 - -
L E41915.0 694 11 2 1803.0 1646.0 -
6 G53623. 0 69,1 11 z 1278.0 1638.0 -
T 128373.0 100.0 20 3 1376.0 1438.0 1895.0
8 370579, 0 798 14 z 1238.0 1708.0 -
9 511194.0 854 17 3 1374.0 1679.0 1623.0
10 EB66E. 0 B3.3 [} 1 1016.0 - -
11 93897.0 B5. 3 9 1 1709.0 - -

A 1F, Building B, Zhucke Science Park, No,180 Chongging Road, Heping qu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-18

—Trial List
Trial Td ‘I‘;::’ Bamber of g;f:a :.E:):;fl‘:"
Iﬂ!ﬂﬂ!ﬁ!ﬁl‘l g E 4 0. 8571
Burst Pulse Cbirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
us z Burst

0 2821430 E5.3 [ 1 1920.0 - -

1 499633, 0 53.3 B 1 1797.0 - -

2 TOE377.0 2.3 1z 2 1610.0 1039, 0 -

3 E3952. 0 84.8 16 3 1131.0 1761.0 1721.0
4 266161, 0 82.5 15 2 1875.0 1431.0 -

5 4744680 63.3 9 1 1095. 0 - -

6 680544, 0 80.0 14 2 1118.0 1813.0 -

7 33619.0 90.3 17 3 1660.0 1863.0 1123.0
8 240519.0 91,1 15 3 1539.0 1753.0 117z.0
9 447400.0 9.6 12 3 1525.0 1036. 0 1385. 0
10 64516, 0 827 15 z 1vi0.0 19900 -

11 8083.0 B0 7 5 1 1234.0 - -

12 2154350 To.4 14 z 1047.0 11090 -

13 4213250 99.5 20 3 12950 1965. 0 1869, 0

Radar Type 5- Radar Waveform-19

—Trial List
Trial 14 | Fads Bamber of Per E:;-;fﬁ"
Burst Pulse Fumber of

Burst ID %Ei;et ¥idth (us) ;:i::s per |[PEI-1 (us) [PRI-2 {us) |[PET-3 (us)
o T337ER.0 85. 6 17 3 1601.0 1067.0 1827.0

1 arvEsz. 0 E7. 4 7 1 1723.0 - -

2 221187.0 96,6 19 3 1056. 0 1665. 0 1324.0

3 4629150 69,7 11 2 1781.0 15450 -

4 TOEOTL. O 7r.9 13 z 1642.0 1317.0 -

5 2479230 62.0 g 1 1866, 0 - -

6 181373.0 g5, 4 17 3 1927.0 1077.0 1366. 0

T 432861, 0 973 20 3 17900 1896.0 1367.0

8 674004, 0 96, 2 12 3 1321.0 1757.0 1672.0

9 9155420 95,4 19 3 1020.0 1892.0 1414.0

10 1621760 B4.8 5 1 1054.0 - -

11 403553, 0 50.4 14 b4 1850.0 1436.0 -

A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Road, Heping: qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-20

Trial List
Trial 14 | Rader Hamber of Peried I::).;fﬂ"
5 5
. Townload
Burst Pulse C]_:i:rp Humber of
Burst ID |0ffset ¥idth (us) ridth Pulses per |PRI-1 {(us) (PRI-2 {(us) |PEI-3 (us)
us z Burst
0 4834700 T 12 2 1619.0 1611.0 -
1 GEENTE. 0 57,1 7 1 1560, 0 - -
2 93E10. 0 91.9 16 3 13920 14750 1276.0
3 2799140 83.1 15 2 1809, 0 1772.0 -
4 467536, 0 50,7 5 1 1003. 0 - -
5 64232410 9.2 14 2 1574.0 1600, 0 -
6 76831, 0 58, 7 7 1 11860 - -
7 25TTEG. 0 1.0 11 2 1521.0 1567.0 -
8 433554, 0 9.0 14 z 1777.0 1560, 0 -
9 G20397. 0 88,5 10 2 1264.0 1425.0 -
10 54310, 0 735 1z z 1904, 0 1362.0 -
11 23606, 0.5 11 2 1564, 0 11160 -
1z 417036 0 6.6 13 2 1045, 0 1300, 0 -
13 BI7974. 0 81.2 14 z 1160.0 16760 -
14 32086, 0 61.8 8 1 1277.0 - -
15 212751, 0 94,9 19 3 1450.0 1206. 0 1860, 0
Radar Type 5- Radar Waveform-21
Trial List
Trial Td ‘I‘;::’ Bamber of Tt {Z,'.inl"
(=) (s)
. Download
Burst Pulse Humber of
Burst ID %Ei;et ¥idth (us) ;:i::s per |[PEI-1 (us) [PRI-2 {us) |[PET-3 (us)
0 B26149. 0 6.5 2 1653, 0 1695, 0 -
1 TET135. 0 89,8 17 3 1174.0 19620 1167.0
2 12965, 0 59,4 g 1 19520 - -
3 25461210 9.6 14 2 1633.0 1890.0 -
4 49655E. 0 76,0 13 z 111z.0 1811.0 -
5 739726, 0 53.6 & 1 1144.0 - -
6 ABOETE. 0 80,9 14 2 1220.0 1053, 0 -
7 205243 1) 61.6 8 1 1724.0 - -
8 467279, 0 53.4 & 1 1501.0 - -
[ 09720, 0 59,9 8 1 1379.0 - -
10 51647, 0 60, 4 g 1 1453.0 - -
11 194539, 0 91.4 16 3 1768, 0 1726.0 1227.0
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Radar Type 5- Radar Waveform-22

Trial List
Trial 1d ¥;::’ Rusber of Peried :::).;fﬂ"
5 5
. Download
Burst Fulse C]_:i:rp Humber of
Burst ID (0ffset ¥idth (us) |TidER Pulses per |PRI-1 (us) (PRI-2 (us} |PEI-3 (us)
{us) (WHz) Burst
0 Z6165E. 0 7.0 13 2 1191.0 1363. 0 -
1 407646, 0 581 7 1 1248.0 - -
2 BE2319. 0 62,1 g 1 1836, 0 - -
3 99107, 0 6.9 13 2 1334.0 1236.0 -
4 243514, 0 80.0 14 z 1914.0 1852.0 -
5 369464, 0 52,0 5 1 1701.0 - -
6 531093, 0 88,6 17 3 1693. 0 1995, 0 1905, 0
T G1159. 0 7z 1z 2 15220 1387.0 -
8 205245 () 93.5 20 3 1839.0 1746.0 1389.0
9 ET1906. 0 57,9 7 1 11930 - -
10 514197.0 95,9 19 3 1659, 0 16700 1066, 0
11 GIEE1. 0 53.5 & 1 1162.0 - -
12 207510, 0 92.0 16 3 17450 1664. 0 14650
13 A5I63E. 0 57.3 7 1 1534.0 - -
14 437515, 0 0.5 11 z 1654, 0 1586, 0 -
15 45553, 0 0.0 11 2 1042, 0 1664.0 -
16 169621 0 84,0 15 3 1765.0 1630.0 11760
17 335330, 0 6.1 13 2 1EG7. 0 1067.0 -
18 47625, 0 93.2 16 3 1985, 0 10180 1340.0
19 27594, 0 96,8 19 3 1760.0 1614.0 1817.0
Radar Type 5- Radar Waveform-23
Trial List
Trial Td ‘I‘;::’ Bamber of g;f:a :.E:):;fl‘:"
. Download
Burst Pulse Chirp Humber of
Burst ID |0ffset ¥idth (us) =.£t¥ ;uls:s per |[PEI-1 (us) [PRI-2 {us) |[PET-3 (us)
ns z ors
0 247117.0 0.1 5 1 1541.0 - -
1 45336210 93.5 16 3 1590, 0 1081.0 1413.0
2 GEOETE. 0 6. 8 11 z 1707.0 1E77.0 -
3 14140, 0 56.3 7 1 1056. 0 - -
4 220734. 0 6.0 16 3 1953.0 11080 19870
5 4PB36T. 0 5.2 13 2 1572.0 1536.0 -
6 G366E1. 0 54,4 & 1 1E17.0 - -
7 G43157.0 .1 11 2 1329.0 1243.0 -
8 195555, 0 6.2 13 2 1540, 0 1770.0 -
[ 4032310 a0. 2 14 2 1098, 0 1209.0 -
10 610202, 0 7.7 14 2 1558, 0 1214.0 -
11 6152290 90,9 16 3 1615.0 1862.0 1601.0
12 170267, 0 68, 7 10 2 1377.0 1441.0 -
13 3TTI06. 0 67,4 10 2 1872.0 1313.0 -
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Radar Type 5- Radar Waveform-24

—Trial List

feial 1d Rade g::::: of Tareform
Burst Pulse Fumber of
Burst ID |0ffset ¥idth (us) Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
us Burst
1] B28071.0 94.0 19 3 1643.0 1745.0 1841.0
1 8533810 TO0.8 11 2 1177.0 1201.0 -
2 1662230 B&. 3 7 1 1006. 0 - -
3 378734.0 =l 192 3 1230.0 1163.0 1332.0
4 6013310 906 17 3 121v.0 1652.0 1495. 0
5 S2E462.0 T4.5 12 2 1869.0 1281.0 -
] 128266.0 926 15 3 1066. 0 1669.0 12220
T 351161.0 59.0 17 3 14230 1136.0 1380.0
8 573428, 0 95,5 19 3 1607.0 1822.0 160z.0
9 THE431.0 705 11 2 1141.0 1175.0 -
10 100737.0 #4.0 19 3 1008.0 1628.0 15860
11 3246510 E5. 85 G 1 12a0.0 - -
12 B4E2TE. 0 a87. 7 17 3 1438.0 1863.0 1164. 0
Radar Type 5- Radar Waveform-25
—Trial List
Trial 13 | Fader Hanber of g;f:a IE:).;R"
Burst Fulse Ckirp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
{us) (WHz) Burst
0 1263542, 0 656 10 Z 1306.0 1161.0 -
1 11945860 831 15 2 1420.0 1316.0 -
2 4528955.0 50,9 g 1 1657.0 - -
3 S4B641. 0 T 13 Z 1776.0 1188.0 -
4 12084250 T4 13 2 17930 1510.0 -
5 T4745. 0 66, 5 10 2 1676.0 1323.0 -
] 4383500.0 B3, 7 9 1 13335.0 - -
T S00152. 0 #1.2 15 3 1408.0 1651.0 1278.0
A 1/F, Building B, Zhuoke Science Park, No,180 Chongging Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-26

Trial List
Trial Td ‘T‘;::’ Hamber of Tt %ZI).;fi:"
= s
. Download
Burst Pulse C]_lirp Humber of
Bur=t ID Offzet Yidth (us) L 51 dt])l ;ulses per |PEI-1 {us) |[FEI—2 {us) [PET-3 {us)
s T urst
1] R4BSEE. 0 53.6 15 3 1632.0 1195.0 1000. 0
1 14067.0 59,4 17 3 1173.0 1827.0 1666. 0
2 1549630 5.5 G 1 1832.0 - -
3 353788.0 0.9 15 3 1951.0 1664.0 1995.0
4 R263588.0 B4 7 G 1 1825.0 - -
L] BE4506.0 = zZ0 3 1734.0 1202.0 1280.0
6 163865, 0 57.5 10 2 1571.0 1434. 0 -
T F33410.0 95,7 19 3 1855.0 1465.0 1265.0
8 RO4006.0 5.3 10 z 1750.0 1364 .0 -
9 BTEZET.0 T8. 3 14 2 1821.0 1082.0 -
10 142590.0 E5.0 5 1 1427.0 - -
11 312473.0 54.9 16 3 1125.0 1936.0 1195.0
12 452953.0 T4, 6 1z Z 1985.0 1886. 0 -
13 BEEO0Z2.0 53,3 9 1 1885.0 - -
14 1214670 29,85 20 3 1036.0 1516.0 1120.0
15 282606.0 636 a9 1 1647.0 - -
16 461322.0 57.3 16 3 1931.0 1051.0 1831.0
Radar Type 5- Radar Waveform-27
Trial List
Trial 13 | Fader Rusber of Peried :(::;;fﬂ"
5 5
. Download
Burst Fulse C]_:i:rp Humber of
Bur=t ID |0ff=et ¥idth (us) |TidEh Pulses per |[PRI-1 (us) (PRI—2 (us) |PEI-3 (us)
{us) (mHz) Burst
1] REE136.0 556 16 3 1846.0 1075.0 1016.0
1 55970.0 65,6 10 2 1028.0 1780.0 -
2 243121.0 E4.2 4 1 1111.0 - -
3 326034.0 51,2 g 1 1104.0 - -
4 R4EZEE.0 8971 z0 3 1157.0 1965.0 1100.0
5 TOR95. 0 953 20 3 11420 1699.0 1622.0
1] 224093.0 52, 4 g 1 1655.0 - -
T 376127.0 an. 2 14 2 1126.0 1763.0 -
8 R27E06.0 57.5 17 3 1216.0 1445.0 1179.0
a RZz47.0 85,85 18 3 1547.0 1345.0 1472.0
10 204652.0 851 17 3 1023.0 1124.0 1631.0
11 3579410 B5. 3 9 1 1845.0 - -
12 B10977.0 £2.5 5 1 1470.0 - -
13 F3695.0 B2.3 5 1 1312.0 - -
14 186023.0 7.1 1z 2 1215.0 1200.0 -
15 3393270 F4.9 G 1 1475.0 - -
16 451053.0 TE.2 15 z 1376.0 1802. 0 -
17 14865.0 60,4 g 1 1765.0 - -
18 167387.0 51.5 15 2 1421.0 1105.0 -
A 1/F, Building B, Zhuoke Science Park, No, 180 Chongging Road, Her qu, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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Radar Type 5- Radar Waveform-28

Trial List
Trial Td ‘I‘;::’ Bamber of 1?%?:.1 :(.E:):;fl‘:"
. Download
Burst Pulse Humber of
Burst ID %Ei;et ¥idth (us) ;:i::s per |[PEI-1 (us) [PRI-2 {us) |[PET-3 (us)
0 BO7709. 0 0.5 5 1 1867.0 - -
1 TE0249. 0 5. 7 & 1 1246.0 - -
2 9EH003. 0 5. 8 16 3 1774.0 1002, 0 19670
3 235634, 0 6.9 13 2 1125.0 1474.0 -
4 4T7ETE. O 751 13 z 1254.0 1052, 0 -
5 T18312.0 92,3 16 3 11800 1486.0 14920
6 AE0EIE, 0 a1 14 2 1301.0 1757.0 -
7 205370, 0 92,2 16 3 1598, 0 1252.0 1713.0
8 446940, 0 89,0 17 3 1260.0 1706. 0 1411.0
[ GEAZIE. 0.9 11 2 1578.0 16200 -
10 932305, 0 63,1 g 1 17820 - -
11 176231. 0 55,3 & 1 1522.0 - -

Radar Type 5- Radar Waveform-29

Trial List
Trial 1d  pader Hanber of Period E.:;éfﬂ"
= s
. Download
Bur=t Pulse C]llirp Humber of
Burst ID Dffzet ¥idth (as) Ti dtl)l ;uls:s per |[PEI-1 {us) |PRI-2 (us) [PRI-3 (us)
us z urs

1] 277455.0 G534 15 3 1454.0 1208.0 1501.0
1 4375500 av. 3 20 3 1319.0 1826.0 1636.0
2 BLE445. 0 90,4 17 3 17s.0 1986.0 1674.0
3 ay0ss. 0 91.8 18 3 1863.0 1161.0 1502.0
4 2572RL.0 952 20 3 1876.0 1977.0 1786.0
5 418593, 0 ES9.5 g 1 19820 - -

6 RE0724.0 50.0 14 2 1263.0 1137.0 -

T TYIEE. 0 G555 16 3 1054. 0 1125.0 158258.0
g Z3E032.0 211 15 3 1105.0 18820 14420
9 3986050 93.5 18 3 1867.0 1373.0 1087.0
10 RE2025.0 G0 7 g 1 1033.0 - -

11 ETE54. 0 GBY. 2 10 z 1288.0 1408.0 -

12 212053.0 61.8 g 1 1635.0 - -

13 3792340 9.4 14 2 1933.0 1667.0 -

14 B40E94. 0 gl.4 15 z 1085, 0 1464.0 -

15 37160 65T 10 1 1426.0 - -

16 198794.0 6.0 13 2 1733.0 1266.0 -

17 FEETE4.0 g§l.0 14 z 1326.0 1665. 0 -

Shenzhen STS Test Services Co., Ltd.

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey
Tal: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitpi/'www sisapp.com E-mail: sts@stsapp com

1, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China




Page 59 of 89 Report No.: STS2112238W07

Radar Type 6- Radar Waveform-0

Trial List
o Hopping o o
reig 1a (Bl (Rl (e [Pdsg gie o [Sememce | pliiln
{us) (kHz) {ms Humber
Bl nownload [ _ 333 3 - 300. 0000000 32

e [ 1 : 3 :

0 5364 5717 5334 5705 5549
5 5312 5260 B35 BE03 EETO
10 347 EE0E 5292 5447 EEEE
15 5671 5835 5295 5457 B455
20 B&36 5593 5434 5306 E411
25 EE5E B3TE 5475 5437 E341
30 5435 594 5495 5285 5327
35 EeB3 EE02 B2TT 5403 5330
40 B&1Z 5720 BE44 BE15 BE&1
45 B6TH 5704 5366 5290 5387
50 BeTE 5723 5383 5365 263
55 B&30 375 5715 52E1 B4
&0 5453 5503 5479 5400 Ee62
65 B354 467 BE4E 466 E&11
70 5715 B402 BEGE BE41 5396
5 BEGT BEET BAT4 5359 5392
80 5313 EE3T B25G 5475 272
85 5388 E4T4 BEEE 5410 5355
aq 5517 5382 5356 5864 5EaT
95 5721 5268 5489 706 EEZE

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey yu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-1

Trial List
o Hopping o o
reig 1a (Bl (Rl (e [Pdsg gie o [Sememce | pliiln
(usx) (kHz} {ms Humber
. Download

R | 1 : : :

1] RE1S BRTE RZT0 294 55hd
b 5660 5710 BEE6 5399 Bi55E
10 RE97 5333 RE4Z2 RE0% BTOS
15 REGS BRZT RE4T R4 7 5254
20 5375 5395 5354 G444 5705
25 EES4 BR38 R450 B8RS B4R5
30 R403 BRTE RRSE REdl B45R
35 674 E530 BBZ3 EERS BEZT
40 BERZ 5704 BET3 BE33 BT24
45 B3T3 55345 k351 RR13 BE3T
1] 544 5514 ity 59TV B2ET
L1 BETE 471 B4Z3 R4z4 BE35
60 RAdd 55345 REES RERE Bd15
65 BET1 415 BEE0 E3T1 5335
Ta R35Z2 418 BB33 ET06 ERES
[ RR3R BEgZ RZFA R438 BTls
80 5335 BEEY 5458 5349 5455
85 R336 55354 BT03 R3RE B2&0
a0 RROS 5313 RES0 R3Z6 B531
a5 EBZ8 E545 282 5490 B30

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey yu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-2

Trial List
o Hopping o o
reig 1a (Bl (Rl (e [Pdsg gie o [Sememce | pliiln
(usx) (kHz} {ms Humber
. Download

R | 1 : : :

1] R30Z 5542 RES1 R4RR Bl
b 5493 B55E 5310 2RV BE05
10 BEST EREL 374 RI6Z BE530
15 R3ZZ 5320 RROZ R4THR 5564
20 EEEE 5353 5316 5357 5357
25 R332 G564 R31Z2 REBE 408
30 RRZZ R4 7 k410 RE1E B2R5
35 5311 5553 EEEG 5470 B2E5
40 BE3T 5395 E¥10 R491 B4E8
45 RETO BdER 704 R4RE 5405
1] 5354 5400 EB13 &Vz0 53565
L1 R296 B2TE FEd1 R44k BE26
60 REEd B520 R35h R334 5290
65 5401 EETE 5352 EEES ==t
Ta RE5Z2 G545 R407 B3G5 BE47T
[ REd3 BROS RRSZ RETHR B TS
80 B3l 5275 5351 EEB1E2 B500
85 B304 5352 R359 R4RE BEES
a0 R418 G542 k360 RRZE RIS
a5 5709 G592 5418 5553 5554

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey yu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-3

Trial List
o Hopping o o
reig 1a (Bl (Rl (e [Pdsg gie o [Sememce | pliiln
{us) (kHz) {ms Humber
Bl nownload B _ 333 3 - 300. 0000000 33

e [ 1 : 3 i

0 BEGT 5551 5617 5816 5356
5 BE35 5704 5385 5420 5338
10 EE18 5350 5415 BE51 313
15 5447 BE05 5520 5853 BEE3
20 5519 25T 5476 5330 EEoE
25 EE06 BE15 366 443 BE&1
30 5533 5367 5355 5502 BE0E
35 347 BE47 266 5411 E451
40 B34 332 5709 BE6T B394
45 5654 5539 5454 5437 BEE5
50 5359 5421 5416 574 E488
55 EE36 5580 5279 5439 B34
&0 5499 5710 5705 5404 5305
65 Eoog EEZ5 BEGY 5359 E457
70 EETE B2TE 5492 5385 BEE1
5 BE47 5323 5774 5256 5721
80 EeB3 379 BEG4 361 EBOE
85 E478 E693 5341 BE5E 715
aq 5679 5494 5401 5837 B473
95 B2E0 318 BGE2 5281 EE49

A 1/F, Building B, Zhuoke Science Park, No.180 Chongging Road, Hey yu, Fuyong Sub-Disirict, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com
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Radar Type 6- Radar Waveform-4

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] R337 55345 RER3 R30Z BETS
b BETT B5ZE 5450 EEE3 B542
10 R3RZ B514 R4F6 EERE BETZ
15 R401 BRT4 FE11 ER6R 5370
20 BETL =ttt 255 5468 5305
25 R456 5365 E715 E4T0 B350
30 703 422 324 ERT3 B5h4
35 426 B2E3 EE354 EEEL BdiE2
40 RE45 5495 RZY0 474 BG4
45 Broi 22 {2 Yol B450 BREZ
1] RZ6h ERAT B45T R300 B432
b5 724 457 459 [t ET1R
(1] E4E3 27T EG3T EY0S 5343
65 B9 BEEE BEE1 R2R1 BZER
i) RZTH 5541 R354 ER10 ER15
s 5346 BT1Z EE04 5544 53555
80 BRZT B5TE R254 Ed47 Bd4z
85 R4Rd B5RS 48 FR44 5374
an 5343 BE63 5473 it 5554
a5 B3TZ = R274 R29Z2 BdES

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-5

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download ! : 3 3 ] 3 30

e | 1 : : :

1] RR9Z BR&4 R459 R4E3 Bd15
b E61% Bi551 EE3E B2T1 B574
10 RE53 ERO0 RES4 R3TE BE9S
15 RE04 G7id EE10 ERGZ2 452
20 BETR &71l BEET B2TE 27T
25 R307 G445 EET4 414 B2T0
30 R403 281 RES1 428 B524
35 EEZE 5564 5430 B339 B357E
40 B457 ERE1 RES3 BEL1T B530
45 B6d4 BT0s B433 Ra42 B519
1] R295 ER15 BEE3 EESE B435T
b5 R391 G5RS R4FR RE56 ERGZ
(1] EEaT E469 EG25 294 E319
65 BEST BE531 EEZ1 R436 B4Z5
i) RZTE BEER R340 R45h BdAS
s 54358 5315 BETE E514 5330
80 BEZ20 ERA0 EESE R264 B2ge
85 R405 G545 ERZG R3dA B5TH
an BEGT EE3E 5342 5500 B2E5
a5 BETL ER33 E345 ERST BRZS

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-6

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download 6 : 3 9 ] 3 33

e | 1 : : :

1] R3TZ 55345 R4-R REZ4 5260
b RE233 EETE 5610 54354 EE51
10 RE59 B25e RE3E EETO BTl4
15 ERTT B2RE R342 EERE B2 TH
20 5490 BiE52 5542 724 B540
25 BE34 ERRZ BR300 Rd45 408
30 R2a7 G713 R431 ERE0 G444
35 BEET 5445 E701 492 B290
40 R3z26 5258 REZ1 R352 B250
45 ERES 5313 BER41 B429 BI04
1] R395 5474 REEQ R2T4 B4Z1
b5 RE95 G525 E345 R374 BEET
(1] ET1l EE1D EG42 B30l E4E4
65 E71E ERZ0 EE36 R366 B415
i) 414 B3TE R417 R3lE JaE ¥
s 5357 =t 5454 296 5430
80 BEZT G554 REE3 R2T3 BE05
85 R46h 5363 451 R3RZ2 53ER
an EB18 Bi531 5658 [ttt B32y
a5 R455 EROZ BES0 R390 ER31

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-7

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] RR30 BRET R351 k310 5450
b 5325 ER25 5655 5500 E410
10 BBZ3 ERRS BETE R290 B2E0
15 ERGS 5383 R44h RE03 471
20 54958 E514 5650 5538 59T
25 R4351 ERG3 RZ80 R404 Bd52
30 R4R1 G561 RET0 REdA 5364
35 EE4Z2 5331 BB33 B4 B2ET
40 R301 G540 B389 EERG B5Z2
45 R2TT 5391 BROT R395 BR0Z
1] BERZ G494 R2T1 B8R0 BEZ0
b5 B363 ET18 EE4E B335 [atic)
(1] EEG4 EG28 E265 E5a4 E&03
65 RE53 5543 BES4 EETEZ BETS
i) RES3 BR1T R45Z2 R351 B2ES
s 292 5357 5326 5706 BEZT
80 BESZ e R35T R2TE ETlS
85 R2T0 BR11 48 R4R3 5368
an 5351 5500 RZ85 5394 EET1
a5 E400 5265 B3Z7 RE43 B3135

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-8

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download g : 3 9 ] 3 33

e | 1 : : :

1] k310 5361 R2GT 374 G s
b 5367 ERZ3 RZ85 5863 BELT
10 R4R4 5542 ra i R456 B251
15 RERA BR10 ER43 RE4a 409
20 5630 Bi531 5630 BET0 E31%
25 R43E 5453 BEOS EEl6 495
30 R4 7 BE2T R356 EROA 452
35 B470 B7z24 5350 R420 B590
40 EETE B4R2 457 R3G7 B274
45 R3z0 B4a7 479 BEG0 BE05
1] B35l BEZE EET1 R44k B458
b5 BEZ6 52R3 RZva EROZ 5397
(1] EG29 5440 EGTS ET04 EE44
65 BB33 BE05 R405 R4TE BEER
i) R451 BRA0 RZ68 R3dA BETS
s G254 5295 G258 5454 B37e
80 BEZ23 5401 R2ET ET06 ER4R
85 R438 B5R0 324 k305 B3T3
an EERS G464 5650 5344 BE95
a5 B394 B5TE B3583 B3zl B3511

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-9

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download 3 : 3 3 ] 3 30

e | 1 : : :

1] REER BRA0 RY05 RR3R R4z
b 5409 E545 5360 5351 53549
10 RE55 BE05 R253 EEBS3 53502
15 R264 BE3T FEER4 RE93 5380
20 5417 5274 BEYZ 718 B543
25 BESZ B2ET RESE EE1Z2 EREO
30 RE3Z2 BR35 EhRS4 RRO4 5280
35 REE0 ER1Z 5340 EEEL EETS
40 RE04 415 E43E EE30 B2T1
45 BR2T 46T BRG2 BE15 ot
1] BE46 5401 BRZT BTZE ER41
b5 R265 5338 E7l4d R3TZ B4 75
(1] ERZ5 EE39 EET4 E369 EGED
65 R3IGT 452 EB4T E71G B5T0
i) RR9S B2RE R45d Rd54 B438
s BBZEZ 53505 542 374 5541
80 E71l 5355 R404 R264 BRES
85 R443 5326 R4F1 R270 BEGT
an 5356 B5Z1 5303 724 B470
a5 RE39 5558 R351 R2TE B5T5

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-10

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] R34k 55h4 REdd RE9E 5554
b 5545 5470 5455 514 BE55
10 RE94 G492 BR324 R303 B3Z5
15 R3R7 BEGT EEET R4l BRTZ
20 5425 5440 5610 B71l BE515
25 4T3 G414 B335 EES4 BET4
30 Eh41 G718 R432 R480 B561
35 B431 B4R7 5348 E516 B2hd
40 E71G B3T3 R25E R385 ERES
45 Bd47 B645 BERT9 B33 B2TT
1] B703 G295 REEZ EREE B2&0
b5 B330 G538 BEEZ R403 Bddd
(1] EEER 5704 ER19 EETE 427
65 EE9G ERES BBS3 R4R0 B540
i) R304 471 RR47T R258 BRE5
s 264 494 5454 5595 5435
80 R495 BEE0 R293 BRZT BE3H
85 718 5361 FE43 ER11 452
an 5632 5310 53594 5501 B475
a5 EETE 5327 B3vE B333 5562

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-11

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] RRO3 RO RRS0 R352 BE04
b 5890 492 5510 5385 B5Z5
10 R251 5365 R455 344 5545
15 314 5285 RESA R386 5335
20 5E0% EEE1 5325 it 5361
25 BEE3 ERZ0 B44Z2 E518 ETlS
30 R411 G4RH RAS1 k300 5315
35 BEZZ 5360 EEO1 EEZ8 ERES
40 B323 B5GH EE3E R3IGZ2 B455
45 427 5263 BE3T BEGT D625
1] R404 5548 R341 R359 BE0Z
b5 EB15 2TV BEST E41B B504
(1] E394 E464 EROS EE39 B391
65 B350 B2EE BE3Z BESE 495
i) RR33 BRET ER1R RET4 BES5
s 5433 G514 5530 EETE B2E5
80 RE05 G441 R380 BE36 B4355
85 k361 G474 RER4 RO B54%
an 53Z1 EETH 5452 5510 B554
a5 R355 G443 EE4T EESL ERET

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-12

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] RZ53 5367 ER1G RR43 G445
b 5632 417 ity 268 BRaZ
10 R4RG ER45 R406 BE93 5565
15 R436 5358 R2F6 ERTE 5344
20 BETE 492 5317 BEGE BEZT
25 EB1Z BTZ23 EEd6 EERZ B350
30 k300 B4RR RET4 (el 5495
35 R4R4 5710 BBzl EER4 5443
40 REO4 G5 TS R3E49 R407 B335
45 BE95 BTz0 BGE5 EEa0 5400
1] B430 BEGT E706 EE44 B4ET
b5 E419 B258 B435 EERG EROS
(1] E340 EEE4 E329 EEES B327
65 R355 BEEZ EB19 BRSO 5564
i) RERO BERT R3ER R2R4 BETS
s 5420 B515 BEST EEZ4 B275
80 BE33 52hd R4-4 EE34 B2T4
85 R46h 5315 F41k R268 485
an EB47 EEES E616 5509 42T
a5 R445 ERED RE36 347 B432

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-13

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] RR3E RGOS R4RZ R704 BEGS
b 674 5438 5650 5431 5524
10 390 55334 EE44 R413 5556
15 ERZ24 BRT3 451 ka0l BRaR
20 5382 2GS 5530 5406 EE35
25 EE1G 5564 R4F1 B8R0 =5t
30 422 B5h4 F412 (e hiry B507T
35 E318 5495 R3Z6 417 B42Y
40 R4Rd 5543 R459 EE&E Bd45
45 R366 BTzl R3a7 419 BEE6
1] R295 B4 7R R253 R251 ER1S
b5 B393 5495 BEET 713 B2E0
(1] E470 724 EG47 47T EE31
65 RETE ERG4 BEST BEE3 [t
i) REROG G590 RESE RRZE 252
s 5718 5535 BEYE B2R3 5475
80 B335 5530 B4F0 BE3Z2 B26S
85 R497 BdGE R333 R366 5338
an 5454 591 EES1 5351 B2E0
a5 R411 Bd4z R264 ER4E ERET

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-14

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download : : 3 9 ] 3 28

e | 1 : : :

1] k318 5360 R358 R390 BRO5
b 5338 5564 5260 594 B525
10 B3zl ERA5 EESE EE1l B407
15 EE1Z 5roa 497 724 487
20 BE63 5435 5471 5398 53505
25 EE9l [ =I51E RZv2 Bvz0 BdiEd
30 RERO G368 ER3Z2 284 ER15
35 EE35 417 5310 EEB3ZE 53565
40 RERT BEES BEO3 REG3 5365
45 BRE3 B270 BRO2 BErl4 5361
1] R3I6Z 55354 B4RT B80S E711
b5 B337 G507 B4RZ R3TZ BT0s
(1] ERGO Ed414 E396 EETE 5303
65 EET4 BE15 Y02 B33 ER34
i) R458 BdES 475 RRSE BE95
s BE3T 5475 293 5402 B3ET
80 E7l6 G445 RZ66 R2R4 B3TFT
85 R401 BE2T RE4h RE32 BRE3
an BERT EEEL 258 5320 B339
a5 BEST ER15 B705 R2GZ2 ER45

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-15

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] BRTI RGOS R374 RERL B2R5
b 5330 5358 5335 5560 53560
10 BE30 G454 BEZ6 ET06 B425
15 RE03 B2R5 REO0 294 B5TH
20 BET1 5504 5412 B457 5451
25 REES G540 R35Z2 R450 B2TH
30 EROG BR38 R3z6 R2T2 BR33
35 5336 [t BEOS EESL B2E0
40 R25Z2 G495 BEYT Rdd1 Bd45
45 Bd47 5452 R2B0 EEE5 Bz2at
1] R404 BEZT EB10 BE33 ERES
b5 E319 B34 REES R3z20 B405
(1] ERRZ E3E1 EGTT EETD 5438
65 R405 G504 BEZ0 342 15101
i) REES 5368 RZ54 REd 7 BRO0
s BET4 5318 282 5351 5437
80 BRZZ BR300 BEST EvOl B5TE
85 ER1G Gddd EES1 RE24 5365
an EE3E 5275 b541 E3T1 BRET
a5 R3RT ERRZ R493 BE&0 BE05

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;

Shenzhen STS Test S ervices C 0., Ltd. Tal: +86-755 3688 6288 Fax+86-T55 3688 6277  Hitp/iwww stsapp.com E-mail: stsgbstsapp.com

g Road, Hey u, Fuyong Sub-Disirict, Bao'an Distnct, Shenzhen, Guang Dong, China
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Radar Type 6- Radar Waveform-16

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | : : : :

1] RZRE BdE0 RZ60 R&E1h BRTO
b 422 5311 5410 5348 ERET
10 BE&1 B2T3 BEET R4Z6 5449
15 REgl 5382 703 339 5395
20 BETR 5570 5353 4T 5454
25 EERT G492 R455 EES4 B3515
30 REdh BRZR R283 R487 B585
35 BE34 535341 st B3TV B4135
40 BETL 5335 B350 B3T9 ERA1
45 Bddd 411 ET05 BEGS pa st
1] R4RT ER14 R259 334 BE04
b5 R405 5367 RE03 R263 B5ER
(1] ER45 EEE1L E269 E383 ET1E
65 BRZT 468 RE40 Rs00 BRO5
i) RETE BER1 R4F0 REES BRED
s 53Z1 B513 EE02 542 B TS
80 B4TE 5458 R2596 B80S B524
85 ERZ24 G435 354 ERE0 B4 70
an 5606 5325 EEER 5439 B35
a5 R450 G574 REE3 R252 ERTS

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-17

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] RR11 BE9s RET1 k30l 5515
b 454 5333 5455 5396 492
10 BE3T 5705 EEzZ1 R4T0 5504
15 RROS 5331 R257 ER38 B56R
20 264 5391 EEEE 427V 535345
25 Rd41 B591 RE5E 347 BEST
30 F414 G715 REOG R4Ra 5364
35 R430 B312 E545 EEE3 BEg2
40 R2T1 ER40 B317 (1 ET15
45 BGE5 B276 R3l6 Rd13 D540
1] EB10 =51 R457 EERE E4R0
b5 sl G592 B3v0 RIGT BREZ
(1] E434 5328 ER4T B3B3 E412
65 R366 ER45 EE44 R405 Bd45
i) RER3 B26S RhRd4E 471 BdEz
s 5385 5451 5712 st B535
80 E494 ERRZ R297T EEZ1 B250
85 R438 G551 ER43 ER6R B4 74
an BETR B505 5375 518 Brlz
a5 BBZ3 B2RT EE41 EROTV B261

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-18

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | : : : :

1] R291 BdE3 REOT R4RZ BE32
b 5603 5265 BEE0 574 5326
10 BET4 5541 R451 B39 BE35
15 434 5332 R30b RET3 5430
20 5400 &71l 293 5418 B31T
25 B35l 52hd R303 EETZ 55345
30 FE11 G545 EE19 R403 BR41
35 EE9G EREE BBZ3 B833 5435
40 BG4 7 BEER R3E49 R374 BdES
45 BEEG E516 ERE9 BT06 BRa6
1] B394 B312 REd6 EEEL 495
b5 EE43 ERGS B2Y3 E4TE B2TH
(1] E4EE EGA4 E455 EEE0 EG18
65 B335 ER31 R436 Rgz8 Bd24
i) k311 5505 R314 R4R0 5310
s 5290 G540 5410 G509 B335
80 Rd51 B2TR EB15 ERTZ B5Z0
85 EROG G252 R342 R330 BRT3
an E¥18 EEET BB1T 5501 Br05
a5 R295 ERZR R405 R304 B552

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-19

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download g : 3 3 ] 3 34

e | 1 : : :

1] RhR4f 5702 RR43 REZ23 B3TFT
b 5645 B2a0 5635 5265 5335
10 RERT ERE0 E316 438 ER1Z
15 R333 G258 R440 RRo4 B581
20 EE9G 5273 5542 B3T3 ERO0Z
25 REz20 BEZ2 EB15 R41B 5395
30 R239 G528 EREN R38b B3Te
35 R233 5494 B357 ER10 B424
40 E706 ERT1 R351 R435 B4 7Y
45 Bd42 E519 B455 B39z Bz2a0
1] RE5Z2 29T BETR E7l6 ERO0
b5 RE00 B2TR Rd54d BETZ 5505
(1] ERTT E401 £330 E447 E4E0
65 RE05 55334 BEOT E516 BERZ4
i) RZ5h B3z2 R430 R433 BEZ1
s BEEZ a718 EEE2 EEZE ER15
80 R29Z 462 EEEG R307 B25d
85 R296 G474 724 R399 &rin
an 5280 5353 EE09 5303 ERAT
a5 R407 425 BEEZ RETE 53500

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-20

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(u=) (kHz) (m= Humber

List (i) |° ! 2 3 4

1] 704 BdES 47 R309 BRAT
b BEST G550 5710 5428 BE39
10 BEEG B5TH R356 FE34 BE33
15 R471 5318 ER43 422 5311
20 BE9Z BEE5 b541 5443 5390
25 BEES 5380 REZZ Rd44 5435
30 RER3 BRE5 k300 ER37 BEAT
35 R326 EREE EE08 B2E8 BRE1
40 R263 5514 REO9 EE04 BREZ9
45 B405 B528 BReh 5383 BET2
1] 343 B545 B333 R356 BROZ
b5 RE&0 G555 REE4 R4Eh BETT
60 B335 B326 5454 B260 BE15
65 R403 5547 EES1 B398 BEEE
i) ER1R BRTH REO1 RRZT B387
s 5261 = 5291 EERO BE0Z
80 R438 B2RT B370 RE9Z 5485
85 ER1Z G487 719 R401 5660
an 5335 5402 REEL st BTEZ
a5 B354 5493 BETE ER10 500

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-21

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] R454 5705 R41k R4T0 B438
b 5351 5702 5310 591 B571
10 497 BZER 454 F364 ERR4
15 EERG G445 REd6 RaT0 BRO3
20 5600 5358 REEZ 526G B415
25 RERE BdZ1 E4F6 R2R1 B455
30 477 BR42 ER43 418 5311
35 5390 464 BETE EEOL B4z
40 B435 G574 447 R268 ERZS
45 B337 5805 RG0S B4h1 BE2E
1] BRZZ B542 R354 R4TR BT0S
b5 BEOT 5401 REER 495 B504
(1] E4EE EG19 B30 E326 414
65 (e G492 R25E R318 B2TS
i) RRST BR30 R7i1 R&E1h BEGS
s 5638 5570 BBZZ EEE3 B591
80 R3IGT BEZ25 R351 EEEL E41z
85 RE3Z2 G718 ERES R286 258
an BER3 5514 5329 261 5455
a5 EE41 BdE3 EET4 EETL B4R5

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-22

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | : : : :

1] RZ64 BdES R3F1 RE31 BERS
b 5393 BEZT 5355 2T EETS
10 R4Z25 BRZH EE3E EE44 ERTE
15 R4 7 BRTZ R274 R41k B595
20 5605 425 1ot V22 it
25 EEd4 5370 R3E6 ERLIT EE15
30 ERZ2E BRO0 RE33 R453 B585
35 EE03 [t REGT 5349 ER15
40 BETT EROS BBZ3 REdd B455
45 BE91 412 BETS B445 5395
1] 343 5435 REE4 ERZE B4R1
b5 BESS &2 E315 R250 ERG4
(1] E309 EGZE B335 E515E B204
65 BE30 5702 REEE EE9E 5545
i) RETO 5530 RREN RR91 BE0T
s 5693 465 47T 5407 E545
80 7zl 5405 R40Z ERZE EREZ
85 k351 G433 R340 R326 508
an 5494 5564 5452 5423 5455
a5 EB15 ERRS BEEQ E716 ET15

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-23

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | 1 : : :

1] ER14 5705 RZET [isis iy BRO1
b 5435 G545 5450 5442 5407
10 REGZ 5515 BTG i) ERGS
15 RE38 G595 R3vT R412 BRa1
20 5706 5338 5352 5432 59T
25 BR357 ERES R4F4 B8RS B417
30 F4R7? B3T3 E71Z2 R403 B545
35 R430 ERES B350 E380 B362
40 RE&0 5323 REEZ BERZ0 ERTS
45 Bd65 B28a9 B470 534 B2a5
1] BET4 5458 RETE R348 B295
b5 RES0 Bd18 B453 ER1Z B2R1
(1] ET13 B4 74 EGET EEE3 E4E3
65 RE5Z2 54355 E715 EREE ER34
i) R394 BRid4 RERA RE33 5405
s BEET EE54 5338 5545 BEZ3
80 E490 BE6S BE1Z R30%9 E405
85 REod BRZR R459 R443 04
an BET4 5332 5652 5370 5435
a5 477 415 EE4Z Rd&T B519

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-24

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download

e | : : : :

1] RZ04 B4 TE RESE R351 BTzl
b 5477 EET4 EE3E 5505 B514
10 BEES BRGE BE1T R3I&T BZ2R1
15 k361 5383 EROG RE04 BR2T
20 5660 G547 5328 5335 549
25 BRSO 5455 E¥O0 R403 Bd14
30 ER33 5388 703 Ra0g BRT1
35 E364 ERO3 BE74 EEE6 53565
40 R261 417 EE1T R405 Bd45
45 R3g2 B528 BGEET BE95 BR3T
1] BF17 5393 B370 EER3 B3531
b5 RE00 5270 RE39 BE1Z ER1R
(1] E376 EGET E269 EZR2 BGTT
65 EESE B542 REEE BE36 R4S
i) R4RE B4 TH REZ3 k400 Bddd
s 5301 B3TE 5428 5341 EETE
80 R290 5318 E345 347 BEZT
85 349 5470 ERER 432 B525
an BTG G447 BEYE EERE B4iE5
a5 B454 5565 R3Z1 R3z6 BETS

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-25

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(u=) (kHz) (m= Humber

List (i) |° ! 2 3 4

1] R4R7 &Til RES4 RR4Z BRES
b E616 ER95 5610 BETL 5346
10 el B5T1 REES BEEE BE35
15 R334 5381 R456 R4R3 5321
20 EE3E 5351 =ttt 417 5308
25 EESE 5495 R315 R259 BREZ
30 R36d BRaZ 706 428 5445
35 BEEZ B2ET EEEG EEE3 Ba0E
40 BET4 BEET EB14 334 B425
45 B465 5459 h26h 5437 G404
1] 396 B5T3 REE4 EESL B324
b5 B3G5 G525 EET1 R399 5329
60 EEET E347 BETT B2T1 5452
65 EE41 EETE R353 R250 Bzh0
i) RZ61 B45h ER19 RROZ BETE
s BEZE G504 BEEZ B513 500
80 R43E 5400 RE09 B33l BE35
85 k336 281 209 RRab 5360
an 5352 5407 5655 E546 BEE3
a5 RE07 B26S REER EERO 5459

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-26

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download 28 : 3 3 ] 3 30

e | : : : :

1] RF1Z B4 TR RETO R703 5505
b oty EEZ1 5655 5358 Bi550
10 4353 B2RT eS8 R252 BERY
15 427 BROS ERES R493 B510
20 5446 5420 BBZ6 5409 B2l
25 B3TT 5380 R4-4 R393 ERES
30 R406 B5RS R3z8 R3ib 5721
35 BEST B2 TS EBZE B431 BE T4
40 Rd41 B3l EE1E B4ZZ2 BE05
45 B263 5403 BER45 BEE4F 5318
1] BR324 B250 BEYZ RE3% ER4Z
b5 BETL 5204 EEES 347 B494
(1] ER0Z E5E4 EG00 B2 BEGE3
65 BEEZ ERTT R311 414 BE51
i) R3RZ &Til R351 R334 5395
s 5451 B2ad 5658 EE68 ==t
80 B424 BTZ23 R451 Egz8 ERGR
85 k300 5328 R331 RRA7 BRaG
an 624 5365 E545 BETR 5435
a5 Y07 ERES EES1 RE36 ER3T

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-27

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(us) (kHz) (ms Humber
. Download 27 : 3 3 ] 3 31

e | 1 : : :

1] R49Z G714 RROGA R359 BEZR
b &¥00 E543 RZ85 BEZE 5382
10 B354 BERZ1 RZ6h B4TT BE50
15 R418 5535 RRSZ R3z27 B4hd
20 EE36 = 5458 E2h4 rieis)
25 BEZT ERG4 BES0 Rd45 B542
30 RAG1 BhA4 ER41 Rg28 5368
35 5324 EEG4 [t R2a0 B514
40 B4R ERER RE0G EETO B291
45 BE31 5371 ERE9 BEE34 B273
1] RE90 G494 R3EG R452 BrOT
b5 FEd1 ER13 BEET RERS ER44
(1] E485 E426 EG35 E511 EELG
65 EE15 BE554 454 BE9T BERS
i) R3Td 5470 RZRE 7zl BRES
s BE31 5355 REEZ 5596 29T
80 EEZ1 5708 E439 EETZ 5504
85 EE16 5368 451 F47h 5341
an BE30 5318 281 5330 BRI
a5 BE3T 5362 RE45 EEZ24 5325

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Radar Type 6- Radar Waveform-28

Trial List
. Hopping . .
reiad 1a Bedw RS e Fuls gore ot Semeace gyl
(u=) (kHz) (m= Humber
. DNownload 25 . 3 9 ] 3 3l

List (i) |° ! 2 3 4

1] RETZ B4 TE RR39 RERO 5370
b BEGT EEEE 5360 [ttt j=1etaie]
10 R295 5310 R306 BETE BT01
15 EROG BRET k320 R491 B619
20 452 5555 EE08 5490 BT0Z
25 EE31 BEZ25 R3E6 RE95 D624
30 EF17 5401 716 R26d 52893
35 BERT B9 REEZ EROZ Bhg4
40 E319 5391 B330 RE0Z 5459
45 R27l 5336 BEE3 b424 5476
1] R410 G445 RZE6 342 B3L7
b5 R294 B5T0 BEE4 Rd53 B460
60 E387 E3l1 5349 B4i59 5415
65 RERZ BE51 BEST BE&0 BEEZ
i) R3R3 BRTE BRSO3 RES3 Bdhd
s BEOF 5350 5372 5505 B366
80 R35Z2 R4 T R351 B3T1 BE15
85 k336 721 204 a4l BE12
an 5378 B5Z1 5352 B457 bz2gz
a5 BB 5497 41z R374 BRaT

A 1F, Building B, Zhucke Science Park, No, 180 Chongg;
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Trial List
. Hopping a.q
R I
{us WEs L (kHz) {:: Homber
. Download Type 6

AL 1 : ; :

1] B430 BYIT 5475 BTl BEGT
b B406 5420 5435 BZ276 5321
10 BE04 BEET4 Bddd R245 Brzz
15 EEa4 Bd14 5326 EB36 B3T3
20 B346 EE45 =1 B& TR 5419
25 B475 EEES B327 BE663 BEZ9
30 B4Z0 BET4 BEE19 EBES B432
35 BE45 5455 BB1Z2 EB13 5433
40 Rd0Z R3Z9 BET0 ER&9 B331
45 Bzh1 BEZ4 B47T BZ266 BZG6
b0 BEZR B31T 5431 EB18 BEZ1
L1 EER3 R279 5355 B343 EE14
60 Bd34 BEE0 BEET B413 BROS
65 5491 BEE0 5371 EE45 11
o Bza1 BdAT BZ259 B335 R486
5 B4ZG BERZS BE13 B451 ]
80 EE45 5309 BE12 BE95 BEE1
85 EE&1 B4ZzZ BE40 B386 [Sask]
a0 BE03 Bd46 BZE6 B4BZ BG40
a5 B427 B37T 5457 B398 5307
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3.2.5 DFS Test photo

3% % 3K % X END OF THE REPORT 3¢ 3% 3% 3% 3%
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